LG969 33\
T HEM

LG969 WHEEL LOADER PARTS CATALOG

LW RIE T T iEHNWERLQE

SHANDONG L INGONG CONSTRUCTION MACHINERY CO.,LTD.



L6969 % X K #H Hl FEEEM
LG969 WHEEL LOADER PARTS CATALOG
200778 #E1hR 51 )RENRY
2007-07 Versionl  Printed 1

L x ® I I ¥ # W B R 2 7

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD
it HE - IEFEFFAXIETIWE

Add: Lingong Industry Park,Linyi Economic Development Zone, Shandong, china
FiE: 86-0539-8785688 Tel: 86-0539-8785617

fRE: 86-0539-8785671 Fax: 86-0539-8785618

HARBRS: 86-0539-8785800 Web: www. sdlg. cn



]

ik

LG969 A% e AL Z A el
e N T ET R HERE S R B R IR 4
LA R 2z 1, DA e i
B AR 2%, WA 1A
RS AR AR &« KEIHL A& H
HIZEERAE I, AR AR .

A P 42 25 e ol e 25 ) A Ry 22
1 FEER B S B RS AR
JUBHLJE AT PRENR AR AT R
&), —RABHEENT, AR
HARFAF, B AHRRR T 2 SO i 2
ke

A B HZ A E Oy B REHL. E
i AT A . KU BT, e AN
BT gz, RSB AT DA O 2
o Bl R RE D AR P KT B
R ANt SMOA B R A
FR2H SRR A2 W
AR, K, #0E A E
W HRAEI, Fa BT R T H 3]
G5 o

i A
2007 £ 7 H

FOREWORD

THIS PART LIST OF LG9689WHEEL LO-
ADER ISINTENTED AS A CONSULTATION
REFERENCE FOR THE USERS’USING THE
MACHINE, AND TO HELP THEM REPAIR AND
MAINTAIN THE LOADERS, IT CAN ALSO
HELP THE USERS TO BE FAMILIAR WITH
THE CONSTRUCT |ON AND ASSEMBLY RELA-
TION OF THE MACHINE. THE ENGINE HAS-
ITS OWN PART LIST WITHIT .SO THIS
BOOK DOES NOT CONTAIN THE ENGING
PART LIST.

THE PART LIST CONTAINS THE PA-
RTDRAWINGS OF DEFERENT ASSEMBLIES,
SHOWING THE SHAPE OF THE PARTS AS
WELL AS THE ASSEMBLING RELATION .
THE COMPONENTS WHICH CAN NOT BE
TAKEN APART (LI1E THE WELDMENT ORRI-
VETED ASSEMBLIES)ARE INDICA-TEED
ONLY BY THEIR COMPONET NUMBERS
WITH-OUT THE CONSISTING PART NUM-
BERS . THE NAME LIST SHOWS THE PART
NUMBERS, PART NAMES, AS WELL AS QUAN-
TITIES. ALTERMATIONS IN DESIGN ARE
NECESSARILY WITH THE THECHNICAL
DEVELOPMENT, THEREFORE, SPECIF | CAT |
ONS ARE SUBJECT TO CHANGE WITHOUT
NOTICE BEFORE THE LI1ST BEINE REVIC-
ED , AND WHEN ORDING SPARE PARTS.
USERS ARE KINGLY REQUSETED TO IN-
FORMUS. THE MANUFACTURING DATE AND
BATCH NUMBER OF THE WHEEL LOADER.

THE COMPILER
2007.7



H3® CONTENTS

A ZENHRS
A. DIESEL ENGINE SYSTEM

A1l Eijﬂ‘)l%?:?ﬁ ............................................................................................................... 1)
A1 DIESEL ENGINE SYSTEM=======sssssauusssuuuussaussnssussssassssssssssssssssssssssssssssssssssssssssssssnsssssnnnssnnnnnnn (2)
A2 NI THBLARIIAD  ovessensnnsmmmsunomnnennansnnunsunssntsnstiessssessaesenssssssassssssntsnsiesiessssasssassnnassansnntnns (3)
A2 GOVERNOR CONTROL SYSTEM ==xsssssssssuuussauusnsaususssnsssssssssssssssssssssssssssssssssssssssssssnsssssnnnnsnnnnnnn 4)
A3 ﬁiﬁq\,%glgﬂz ............................................................................................................ (5)
A3 RADIATOR ASS’Y =erseessssussnsuanarsnsssesssesssmssssmsessmossstssasssssstissssssssstssssssasstsssssssanstssnsssnnnsens (6)

B. TXHERY
B. TRANSMISSION SYSTEM

B1 ﬂi@%ﬁ;ﬁgﬁ ............................................................................................................... 7
B1 TRANSMISSION SYSTEM = s==ssssssuuussnsuuusssussssssusssssssssssssssssssssssssssssssssssssssssssssnsssnsssnsnnnsnnnns (8)

C. el R%
C. AXLE SYSTEM

C1 Hgiﬁ*ﬁ;ﬁgﬁ ............................................................................................................... (D]
C1 AXLE ASSEMBLY  * == s ssssssssuuusssuussssusssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssnsnsssnnnnsnnnns (10)
(oY A=TIE 1=y ) AR R R e e e T e R e e R e B R P T T PP e P P IR PRI I PEPEP IR U1
C2 FRONT AXLE ASSEMBLY ® === # == s sssuuusssuussssussssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssnnnsnnnns 12)
(el = iy ) AR e e e e e T S R PP LT P ET LT PETRET PP REPETPET (13)
C3 REAR AXLE ASSEMBLY ® === s == ssssssuuusssuussssuusssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssnnnsnnnns (14)
CA [ETHAMEL R wrwe v v v s s e et n i r i r e N N R AR ARG G (15)
C4A DRIVE SHAFT GROUP === === === sssssusssuusssnuuussssssssssssssssssssssssssssssssssusssssssssssssssssssssssssnsssnsnnnunnnns (16)
c5 Eeﬂﬁﬁﬁiﬁlﬁ AR I I I I T “17)
C5 RIM AND TYRE ASSEMBLY === sxxssssssssssannssssssassnsnsssssssssssssssssssssssasssssssssnsnssmsssnnntssssannnssrsnnn (18)

D. THERERERS
D. IMPLEMENT HYDRAULIC SYSTEM

D1 I{’E;EE'\ ............................................................................................................ 19)
D1 WORKING PUMP ASSEMBLY *#==# == sssasssasnssunnnssansnssnsssssssssssnsssssmsssssssstssssssssssssssssssnntsssnssasnnsns (20)
D2 /ﬁEJ{%%E\ A R R R R AR RA A ER RN R AR ERRRRE S 21)
D2 HYDRAUL | CALLY CONTROLLED ASSEMBLY = * === sssssssssssnasssannsssnsssanssssnnsssasssnsnsssnnssssnssssnnsannnssns (22)
D2 /ﬁEJ{%%E\ A R R AR AR AR AR RA A ER RN RN AR ERRRRR RS (23)
D2 HYDRAUL | CALLY CONTROLLED ASSEMBLY = * === sssssssssssnasssanssssnsssannsssnnsssasssnsnsssnnssssnssssnnssnnnssns (24)
D3 éﬁﬁl:ﬁ}ﬁ ............................................................................................................... (25)
D3 LIFTING CYLINDER ASSEMBLY *## === ssssussssuussssusssssssssnssusnsssssssssssnsssssssssssnsssssnnnsnsnsssnnnnnnnnnns (26)
D4 i‘??—‘:l—ﬁll%‘,'s ............................................................................................................... 7
D4 DUMP CYLINDER ASSEMBLY * === === ssssssuusssnuusssssssssssssssssusnsssssssssssssssssssnsasnsssssnnnsssnsnsnsnnnsnnnns (28)
D5 I{’Eﬁiﬁ?ﬁ ............................................................................................................... 29)
D5 WORK ING GEAR PUMP === === = ssssuussssuusssssuusssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnsssssnnnsnnnns (30)
D6 5‘551—%351 ............................................................................................................... (31)
D6 DUMP CYLINDER *== = sssssssssuuusssusssnsusunssussssssssssssssssssssssssssssssusssssssssssasnsssssnnnsssnsnssnnnnunnnns (32)
D7 Ej]%fﬂﬂﬁl ............................................................................................................... (33)
D7 LIFT ARM CYLINDER *== = sssssusssuuusuauuussuusussssuunssussssssusssssssssssusssssssssssssnsssssnnnsnsnnnnnnnnnunnnns (34)
D8 2T G R] v re v e re s n e e R LR R R (35)
D8 MULTIPLEDIRECT | ONALCONTROLVALVE =essssssssssasuusuususssnnssnssssususssnssnsnssssssnssnnnsssssunssnnnnnnsnnnns (36)
DL < T e e e e e e T T e PP T TP P I E eIV I REPEPEPRITEE (37)

BAFHE AR 1 WARIET



H3® CONTENTS

D9 TANDEM GEAR PUMP=== === ssssssuanssssnssransssamsatsisssssssasssastsstasstssssssssassssssastassssatassnsansanssansnns (38)
D10 ﬁTE'rlfﬂ:E'\ = e e e A A A A AN A A N A A AR A A A A AR AR AN A R A EE RN EEEEEREREEEEEESEESEESEEEESEESEEEEEE (39)
D10 PRIORITY VALVE **e=tecsssasuasnusanasnsasssasssstsssnsstsssssassssssassossssstssstssssastsasssassanssantanssssnnannss (40)
E. 0

E. TANK

E1 %?s;EE%ﬁE'\ e s s e e A RN R A AR R AR AN E AN AEEEREESESSESSEEEsEESEEEEEEEEEEEEES 41)
E1 FUEL TANK ASSEMBLY = ®e=sestasssuasuasassssasasasssarsastssstsassssssassssssssisssssatsassssssasssanssastsntsnntsnns (42)
E2 ;ﬁE?EE%ﬁE'\ 7 e e A R AN AN R A AR A AR NS NN AR MRS EEEMEEEREEEEEEEEEREEEE (43)
E2 HYDRAUL IC TANK ASSEMBLY =re=sssessasssassanssanssasssnssnnssasssassnsssnnsanssssssntsssssnnsansssnssnssanssnnssnns (44)
F. TERE

F. WORKING EQUIPMENT

F1 I’ﬂfﬁﬁ ............................................................................................................... (45)
F1 WORKING EQUIPMENT =exere=x=surussasasunsasnsasanussasaransstamansasessnsasstsssnsassnsasesassassssnsatasansnsassnsas (46)
F2 I'E-F-‘:-I-:E'\ AR 47)
F2 BUCKET ASSEMBLY ==+e=esssestanssuanuasassssasssasssassassssstssssssssasssssssstossssatasssssssanssanssantsnssnnssnns (48)

G. HEEARL
G. STEERING SYSTEM

31 ggrﬂgﬁlg A A A A A A A R A A A A AR A AR A AR A A AR AR AR A AR A A AEA AR AR RAESEEREEREEEREREE (49)
G1 STEERING PUMP ASSEMBLY = * == sssssssasassunasssassmssnssssssmssnstsssssssssssssstssssssssssssssssssnntssanssannssns (50)
31 5?@%%:% A R A A A R A A A A AR A AR A AR A A AR AR AR A AR A A AEA A AR EAESEEREEREEEREREE (51)
G1 STEERING GEAR ASSEMBLY *=+##==sssssasusantsaansassnnsiasssasssssessssssssssesssasstassstssassssssstsanssssnssssnnnsnnns (52)
31 5:]1:[‘5]51,%52 ............................................................................................................... (53)
G1 STEERING CYL INDER ASSEMBLY == *= =+ sassssssssunansssnnsssnsssssnssssssssssssasstsssssssnsmsssstsasssssnntssannssnns (54)
G2 54;[‘5_]%% .................................................................................................................. (55)
G2 STEERING GEAR == sveesssssssuuusamuuasmnaasmassssssssssssssossssssssstsssssssssssssstssasssasssssasssessstssantannntens (56)
G3 i#z:rﬁliﬁﬂfﬂ ............................................................................................................... (57)
G3 STEERING CYL INDER ==++s==sssasasssassuaassusssnssasssanstsssssssasstsssssssssssssstssasssasssssassssssntssantannntens (58)

H. #IZhRS
H. BRAKE SYSTEM

R = 2l by 23 s e e e e e e P P R e P e R e e e P I PRIV PRV REPE (59)
H1 SERV I CE BRAKE SYSTEM *===ssasssssassuaaasussasssasssansmmssssssasstsssssssssssssstssasssasssssassssssssssansannntans (60)
R =2 by =3 s e e e R e T P R e P e R P e P e P IR R PETPEVREPE (61)
H1 SERV I CE BRAKE SYSTEM === s == ssssssuuussssuuusssususssssussssssssssssssssssssssssssssssssssasnsssssssssnsnnsssnnnnunnnns (62)
H2 fiZSEE, BUTHIE. SH7KSTEE SR s eerrerrrmmmenasssamtmnmnnnssssistinassanssisansnnnssssssssssinenmassssssssnnnnnsannsss (63)
H2 AIR RESERVOIR., BRAKE CONTROL VALVE, AIR DRYER=+=====ssssssssassssnannnssssnnnnmssssnsnnnssssannnnsnnnnnns (64)
H3 j]ﬂj];}:if‘é‘.'shjz ............................................................................................................ (65)
H3 BRAKE BOOSTER *= == sssesssssususssususssuussssussssssusssssssssssssssssssssssusssssssssssasnsssssnnnsnsnssssnnnnunnnns (66)
3L =t |y 2 R e T e e T e P PR e T R PP e PRI EI R PET IV REPE (67)
H4 PARK ING BRAKE SYSTEM = s == ssssssuuusssuuusssususssssussssssssssssssssssssssssssssssssssasnsssssnnnsnsnsssnnnnnunnnns (68)
| ZER

I. FRAME

11 E‘QEQEIE-‘ ............................................................................................................ (69)
11 FRONT FRAME === seesuussssssnunuuuunsssssssussusssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnnnnnnsnnans (70)
A = Y AT e e e e T e e e T e P P R P P T e T PP PP E PRI IV PP 71)
12 REAR FRAME === === sssuuusssuuusssuuusssusssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsssnsnsssnnnsnnnns (72)

BAFHE AR 2 WARIET



H3® CONTENTS

[RI T o 3y AR e e e e e T T e P P PP P PP P P EP P EPPEP P PR PET PP REPD (73)
13 COUNTER WE | GHT *= =+ esssasassuacasusantusansssnsmssssssssssmsssssssssmossssssasstssstisasssssssssssnntssssssanssssnns (74)
J. B

J. CAB GROUP

N R T e e e e e e e P e e P e P P e e P T PR R R R TEEV R LT (75)
J1 CAB GROUP = svsessssusasuuessnassmussssssassmsssssssssssssstsssssrsssstssssssssssssstossssssssstssantsssstssnnsssanntsnns (76)
J2 B OB A ser v e r e s s s e an
J2 CAB INTERIOR DECORATION ==rvs=ssssssssunnssssnnsssnnnsssnsmssnssssssssssssssssssssssssnstsssnssssnsssnnsssnnntsnns (78)
J3 @*ﬁi%:ﬁﬁk ............................................................................................................ (79
J3 SEAT ASSEMBLY = v veesssssasusanssasammssssssassmssssmsesssssssssssssssssstsessssssssssstssassssssstssanssssntssnnnnsns (80)

K. BEHRS
K. COVER SYSTEM

K1 Eﬁ*ﬂ%:ﬁ AR (81)
K1 HOOD OF DIESEL ENGINE ASSEMBLY *=#==resssasaasssassaasssasaassanssnnssasssassnnssnssansasassasssnssansansssnsnns (82)
K2 Z—Le;'glghjz ............................................................................................................ (83)
K2 LEFT BENCH GROUP  *#=sessssssuasssssussranssssnsatassssssssasssssssstssstssssssssasssssssntassssatesansansannsansnns (84)
K3 Ee;'glghjz ............................................................................................................ (85)
K3 RIGHT BENCH GROUP === =sssssuassassusnransssamuataisssssssasssasssstssstssssssssasssssssntassssatesansansannsansnns (86)
K4 A Eﬂ’;'g ............................................................................................................... (87)
K4 LEFT RIGHT LAMP FRAM E=sse=ssassassunsatansssanuatassssasssasssasssstsnstsnssssssansssssantassssatasansansannsansnns (88)
K5 EEE@%»@E ......................................................................................................... (89)
K5 LEFT RIGHT FRANT RENDER= ==t ssssssstasssussaatssassasssansssssantansssnssssssansssssantasassntasassansannsansnns (90)

L. Z=FRE
L. AIR CONDITIONER SYSTEM

L1 ?Elﬁ?tgf .................................................................................................................. 91)
L1 AIR CONDITIONER SYSTEM=r=r=sssssssssasanasssssuannnmmssssnnnssssssnssssssssnssssssssnnsssssssnnnssrssannnsssssnnnns (92)
M. BSES

M. ELECTRIC SYSTEM

M1 EE,EL?%EE .................................................................................................................. (93)
M1 ELECTRIC SYSTEM == v =rxsessssssmuaunnsnsmmanssssmmssssssnsmsssssssssssssssstssssssssstossssssssssssnsnttassannnssnssnn (94)

BAFHE AR 3 WHET



A EThH RS
DIESEL ENGINE SYSTEM

W & liE = W 8 R A 7

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



A1

EZMFRGE
DIESEL ENGINE SYSTEM

BAFHE AR 1 WARKET



A1

Fs K= b4 HE &F
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 2901000752  SHi THRHAE GOVERNOR CONTROL SYSTEM 1
2 4190000536 & FMHLERK C61212620 (C6ZG20e)  DISESEL ENGINE SYSTEM C61212G20 (C6ZG20e) 1
3 4120000067  BEXUHL7K R LG12-NFJSF VALVE OF WATER LG12-NFJSF 2
4 2901001206 k#idiE FLY WHEEL TRANSITION 1
5 4015000025  #[& GB93-10-65Mn WASHER GB93-10-65Mn 28
6 4012000021  #Z#E GB899—AM10%1-M10%*35-8. 8 DOUBLE END BOLT GB899-AM10%1-M10*35-8.8 8
7 4013000007 %2} GB6170-M10EpZn-8 NUT GB6170-M10EpZn—8 16
8 4011000085 1242 GB5783-M10%35EpZn-8. 8 BOLT GB5783-M10%35EpZn-8. 8 12
9 2901001207 kEFEIiTiE FLY WHEEL COVER TRANSITION 1
10 4013000021 42} GB6170-M24EpZn-8 NUT GB6170-M24EpZn-8 2
11 4015000167  #[E GB97. 1-24EpZn—300HV WASHER GB97. 1-24EpZn—300HV 2
12 4011000387  #Z#% GB5782-M24*130EpZn-8. 8 BOLT GB5782-M24*130EpZn-8. 8 2
BARPTE  TEBE 2 WRET



A2

TR
GOVERNOR CONTROL SYSTEM

BAFHE AR 3 WAL



A2

Fs RS &R e &x
KEY PART NO. DESCRIPTION qQTY REMARKS

1 4120000096  jhITESHR ZY75-00 ACCELERATOR PEDAL ZY75-00 1

2 4011000101 4242 GB5783-M6*20EpZn-8. 8 BLOT GB5783-M6*20EpZn-8. 8 3

3 4015000035  #[F GB93-6-65Mn WASHER GB93-6-65Mn 3

4 4013000028  #2F} GB6170-M6EpZn-8 NUT GB6170-M6EpZn—8 3

5 4016000100  FF$H GB91-2*20EpZn-Q235A SPLINT PIN GB91-2*20EpZn—Q235A 1

6 4016000138 %% GBB82-B6*22EpZn—35 PIN GB882-B6*22EpZn—35 1

7 2901000755  #R4NEREH CABLE SHAFT 2

BARBTR AR

WRET



A3

AR ER S R
RADIATOR ASS’ Y

1

BRITE FEEH 5 WHRET



A3

FE (K5 AR BE &3
KEY  PART NO. DESCRIPTION QTY REMARKS
1 4110000341  BUAREE 2K RADIATOR ASS'Y 1
2 4011000092 4242 GB5783-M12%50EpZn—-8.8  BOLT GB5783-M12*50EpZn-8. 8 4
3 4015000026  #[E GB93-12-65Mn WASHER GB93-12-65Mn 4
4 4015000168  #[E GB97. 1-12EpZn—-300HV WASHER GB97. 1-12EpZn—300HV 4
5 4120000597  &JE HELIAEE B1294 HYDRAULIC OIL RADIATOR B1294 1
6 2903000002  BiAEEEIHARE OIL RETURN PIPE OF RADIATOR 1
7 4041000058  %UEE LGB161-014243 TUBE LGB161-014243 1
8 2903000753 TiRFFEAENREHE OIL TUBE FROM TRANSMISSION TO COOLER 1
9 2903000752 AENEE TR HE OIL TUBE FROM COOLER TO TRANSMISSION 1
10 2903000827  3EL{K JIONT 1
11 4015000073  #[& JB1002-30-T2 WASHER JB1002-30-T2 4
12 4011000479 4242 GB16674-M12*30EpZn-8.8 BOLT GB16674-M12%30EpZn-8. 8 16
13 4030000130 O fiZ[B GB3452. 1-47.5%3. 556  0-RING GB3452. 1-47.5%3. 556G 4
14 4041000011 4345k 2 LGB117-314650 FLANGE LGB117-314650 4
15 4011000458 4242 GB16674-M8*20EpZn—-8.8  BOLT GB16674-M8*20EpZn-8.8 2
16 2903000004 E3k CLAMP 2
17 4120001445 {EEIHELILES LG958 SHAFTING OIL RADIATOR LG958 1
18 4011000081 4242 GB5783-M10%20EpZn—-8.8  BOLT GB5783-M10*20EpZn-8.8 6
19 4015000162  #[& GB97. 1-10EpZn—300HV WASHER GB97. 1-10EpZn—300HV 6
20 4013000007 %243 GB6170-M10EpZn-8 NUT GB6170-M10EpZn—8 6
BARPTE  TEBE 6 WRET



B TXRERYS
TRANSMISSION SYSTEM

W & IE N W E R

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



B1

AR ER S R
RADIATOR ASS’ Y

10 1112 13 14 15 16

VAN p—

h _ .
o \f
@1
O
oaf 1P » |
g 2
. ) ﬁ 3
S
Q 5
\ T ?
5 f V_\

BAFHE AR 7 WARKET



B1

Fg KE FZR
PART NO. DESCRIPTION

1 4011000273 1242 GB5783-M20*50EpZn-8. 8 BOLT GB5783-M20%50EpZn-8. 8 4
2 4015000030 & GB93-20-65Mn WASHER GB93-20-65Mn 6
3 2905000753 EIEEE CONNECTING SEAT 1
4 2905000010 BEBR SHOCK MOUNT 4
5 2905000012 HE WASHER 4
6 4011000236 4242 GB5782-M20*130EpZn-8.8  BOLT GB5782-M20%*130EpZn-8. 8 2
7 4015000176  #E GB97. 1-20EpZn-300HV WASHER GB97. 1-20EpZn-300HV 2
8 4013000086 %2} GB6170-M20EpZn-10 NUT GB&170-M20EpZn—10 2
9 4110000042 TR FE 2 K AWG200 TRANSMISSION ASSEMBLY 4WG200 1
10 2905000759 T JE R PIEZOMETRIC OIL PIPE 1
11 4011000306 1242 JB999-M10*1%28EpZn—35 BOLT JB999-M10%*1%28EpZn-35 1
12 4015000140 [ JB982-10 WASHER JB982-10 2
13 4011000085 1242 GB5783-M10*35EpZn-8. 8 BOLT GB5783-M10%35EpZn-8. 8 12
14 4015000025 #FE] GB93-10-65Mn WASHER GB93-10-65Mn 12
15 2905000760 TiEsE R RIEL OIL TEMPERATURE METER JOINT 1
16 4015000231 [ JB6013-14-T2 WASHER JB6013-14-T2

BAFHE AR



C EzhHrH %
AXLE SYSTEM

% i E WA R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



C1

IR G
AXLE SYSTEM

BAFHE AR 9 WRET



C1

Fs K= 2% HE &I
KEY PART NO. DESCRIPTION QTY  REMARKS

1 2907000905 R CARRIAGE WHEEL 4

2 2909000763 I=tiid sy REAR AXLE ASSEMBLY 1

3 4110000356 JE1E Bl CDZK-403 REAR DRIVING SHAFT CDZK-403 1

4 4110000198 oh8){& zhih MIDDLE MOTION SHAFT 1

5 2908000003 i8] 3 7% HOLDER 1

6 4110000355 BT{& B CDZK-490 FTRONT DRIVING SHAFT 1

7 2907000004 AR FRONT AXLE ASSEMBLY 1

BRBFE FEREHN 10 LARET



C2

AT 2
FRONT AXLE ASSEMBLY

SRR IRI T
SERRRIRRROIE 7,
076000000 0000000, 0. 0.9, 0,050 50
SRR SRR
S ¢

N

3

OOt \

oo %%

XN

o N

£3 K

R N
XX XN )
RRR o\ XX
RO K K
RS KN KKK
N bogese:
KX % KRR
B3 e, ooy
Sededs 2N Loledel
959, % Rogese

\

XX KN

%0 KN

<N

KN

N

N

RS
BRI

8500 ossetetete’s s
X

0. 0.0.0,9.0.0.0.0.0,
KKK

(cX6O)
(SX¢)

234

(0X6)

)

N
%

WAL

1

FSE

WA B




C2

Fs K= 2% HE &I
KEY PART NO. DESCRIPTION QTY  REMARKS
1 2907000905 R CARRIAGE WHEEL 2

2 4015000032 8| GB93-30-65Mn WASHER GB93-30-65Mn 8

4 2909000758 1248 BOLT 8

4 4013000064 125} GB88Y. 2-M30*2EpZn-8 NUT GB889. 2-M30*2EpZn-8 8

5 4110000047 B ZFAP-411/HK FRONT AXLE ZFAP-411/HK 1

BARBTR AR

WRET



C3

oL Y0
REAR AXLE ASSEMBLY

25 24 23 (1422 2020 191817 16 1514131211 10 9 87

xxxxxxxxxxxxxxxxxxxx e
KK X
XX
f 870 n

X /\
£
P
&R
B3
lx)(
5
o o [\/\
] T - \/\)
\ [ \/\
| 177 \/\)
%% [1=4 =]
S:S 4190
QZIOD!(G
O N
"""" 1 2 3 \45 6

BAFHE AR 13 WARKET



C3

Fs K= 2% H= &x
KEY PART NO. DESCRIPTION QTY REMARKS
1 2907000905 R CARRIAGE WHEEL 2
2 4110000045  J5#F ZFAP-409/DK REAR AXLE ZFAP-409/DK 1
3 2909000760 & BUSH 1
4 4011000512 %242 GB5785-M16%1. 5%50EpZn-8.8 BOLT GB5785-M16%1. 5%50EpZn—8. 8 12
5 4015000098  #[& GB93-16-65Mn WASHER GB93-16—65Mn 12
6 2909000757  #HE BUSH 1
7 2909000758  #2#% BOLT 1
8 4013000064 42} GB88Y. 2-M30*2EpZn-8 BOLT GB889. 2-M30*2EpZn-8 4
9 2909000009  [EHFZE REAR AXLE BRACKET 1
10 2909000759  Zi&EH SHAFT 1
11 4011000513 1244 GB5782-M14*50EpZn—10. 9 BOLT GB5782-M14*50EpZn—10. 9 14
12 4015000027  #2[& GB93-14-65Mn WASHER GB93-14-65Mn 14
13 4011000090 1244 GB5783-M12*35EpZn-8. 8 BOLT GB5783-M12%35EpZn-8. 8 6
14 4015000026  #[& GB93-12-65Mn WASHER GB93-12-65Mn 12
15 2909000010  HZi= SEALING COVER 1
16 4030000021 0 FZ [ GB3452. 1-160%5. 306G 0-RING GB3452. 1-160%5. 306G 1
17 2909000014  iHEE COVER 1
18 4011000113 1242 GB5785-M20*1. 5490EpZn-8.8 BOLT GB5785-M20*1. 5%¥90EpZn-8. 8 4
19 4015000030  #[& GB93-20-65Mn WASHER GB93-20-65Mn 4
20 2909000013 HiR SPACER 1
21 2909000012  ##t BUSHING 2
22 4011000064 1242 GB5782-M12*50EpZn-8. 8 BOLT GB5782-M12%50EpZn-8. 8 6
23 2909000011 WE BUSH 1
24 2909000016 A SPACER 1
25 4016000065 %8 GB119. 2-18*50 PIN GB119.2-18%*50 2
BARPTE  TEBE 14 WAL



C4

&R R
DRIVE SHAFT

123 45 6

GROUP

7 8910 111213 14(4)(5)

15

BAFHE AR

15

L ARET



C4

Fg H®KE FZR HE &F
KEY  PART NO. DESCRIPTION QTY REMARKS
1 4190000337  7<FSL4242 1/2"-20UNF-2B*50-8.8  HEX BOLT 1/2"-20UNF-2B*50-8. 8 16
2 4190000336  GEREEIRME 1/2"-65Mn SPRING WASHER 1/2"-65Mn 16
3 4110000355  Fif& %M CDZK-490 FRONT DRIVE SHAFT GROUP CDZK-490 1
4 4011000431 4244 GB5785-M12%1. 25%50EpZn—-8.8  BOLT GB5785-M12%1. 25%50EpZn-8. 8 8
5 4015000026  #H[E GB93-12-65Mn WASHER GB93-12-65Mn 8
6 2908000003 = 8] & MIDDLE BRACKET 1
7 2908000779  ZEiR{EREZEZE BRACKET FOR SPEED SENSOR 1
8 4011000241 4242 GB5785-M14%1. 5%55EpZn-8. 8 BOLT GB5785-M14%*1. 5%55EpZn-8. 8 4
9 4013000073 42} GB88Y. 2-M14%*1. 5EpZn—8 NUT GB889. 2-M14%1. 5EpZn-8 4
10 4015000177  #[E GB97. 1-14EpZn—300HV WASHER GB97. 1-14EpZn-300HV 4
11 4011000684 #2#% GB5786-M8*1*30EpZn-8. 8 BOLT GB5786-M8*1*30EpZn-8. 8 2
12 4013000178 #2HF GB88Y. 2-M8*1EpZn-8 NUT GB889. 2-M8*1EpZn-8 2
13 4015000072 &M GB97. 1-8EpZn—300HV WASHER GB97. 1-8EpZn—300HV 2
14 2908000785 B BRACKET 2
15 4110000198  =h[a){&EhEd MIDDLE DRIVE SHAFT GROUP 1
16 4110000356 [E{&5f4h CDZK-403 REAR DRIVE SHAFT CDZK-403 1
BRITE FERER 16 LEET



C5

WAL

BAFHE AR

RIM AND TYRE ASSEMBLY

IR BEMA



C5

FE KE b4 HE &HF
KEY PART NO. DESCRIPTION QTY  REMARKS
1 4110000236 48 LG19. 50/2. 5-25-C RIM LG19.50/2. 5-25-C 1
2 4110000006 B4 GB2980-23. 5-25 TIRE ASS’ Y 1

BAFHE AR 18 WARKET



D THERERERS
IMPLEMENT HYDRAULIC SYSTEM

Ll % i E W B R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.




D1

TIERE R

WORKING PUMP ASSEMBLY

\ 11
16)A151¢14) 22/ 21 20 19 18 716 15 (4 14 137@
/ 9

:Ll\/
A—\

§ -

T\

3
N [afe[ole [~

1
\ ] ¢
T

| ﬂnol

BAFHE AR

19

WAL



D1

Fs K= 2 HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS

1 4017000013  Mz$& JB8870-d90 CLAMP JB8870-d90 4

2 2911000002 T ERIGHARE OIL INLET PIPE OF WORKING PUMP 1

3 2911000756 T AERMNE OIL INLET TUBE OF WORKING PUMP 1

4 4011000479 242 GB16674-M12*30EpZn-8. 8 BOLT GB16674-M12%30EpZn-8. 8 4

5 4030000235 0 FZ[E GB3452. 1-43. 7%3. 556 0-RING GB3452. 1-43. 7*3. 556G 1

6 4041000011 43432 LGB117-314650 FLANGE LGB117-314650 1

7 4013000011 23 GB6170-M12EpZn-8 NUT GB6170-M12EpZn—8 4

8 4015000168  #+[ GB97. 1-12EpZn—300HV WASHER GB97. 1-12-300HV 4

9 4012000003  BZ4E GB898-M12*35EpZn-8. 8 DOUBLE-SCREW BOLT GB898-M12*35EpZn-8. 8 4

10 4120000903 T {EZR CBGj3100C WORKING PUMP CBGj3100C 1

11 2911000754 RAZRE SEAL SPACER OF PUMP 1

12 4011000279 1242 GB16674-M10%60EpZn-8. 8 BOLT GB16674-M10*60EpZn—8. 8 4

13 2911000102 HHNE OUT-0IL TUBE 1

14 4030000029 O FZFBl GB3452. 1-37. 5%3. 556 0-RING GB3452. 1-37.5%3. 556G 5

15 4041000056 443K LGB117-312550 FLANGE LGB117-312550 4

16 4011000475 1242 GB16674-M10%30EpZn-8. 8 BOLT GB16674-M10%30EpZn-8. 8 16

17 4041000055 %% LGB106-012085 PIPE LGB106-012085 1

18 4011000474 1242 GB16674-M10%25EpZn-8. 8 BOLT GB16674-M10%25EpZn—8. 8 4

19 2911000833 =iEk THREE-WAY BLOCK 1

20 4041000774 4ZZE LGB135-01422 PLUG LGB135-01422 1

21 4041000767 0 FZEE LGB168-11124 0-RING LGB168-11124 1

22 4041000648 %R LGB105-012135 PIPE LGB105-012135 1
BRAE FEEW 20 LEKT



D2

RUE SR B A
HYDRAUL ICALLY CONTROLLED ASSEMBLY

1211 (95 10 9 8 1765 43 2 1

L1

L] I

( )323334 404N\4243444546

(5658 59606162 (1920631920164 1920164 6520191 (2A28)6667 6869 70 “4nn 72 733309x1443)

() ()

)
fal
o D) N

Rt i v "
T , ::
W il Pmas o 3

Z
=
5960u6178/21200194212089) 27Q8177) (7228827 240302 \74(14

o
o

BRITE FERER 21 LEET



D2

FE K5 B HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4011000447 %244 GB16674-M10%20EpZn—-8.8  BOLT GB16674-M10*20EpZn-8. 8 4
2 4120000370  $ESi® A DXS-00 MONOLEVER PILOT VALVE DXS-00 1
3 4120001074  55:® 2 K HC-RCM/1 MONOLEVER PILOT VALVE HC-RCM/1 1
4 4011000458 %242 GB16674-M8*20EpZn-8. 8 BOLT GB16674-M8*20EpZn-8. 8 2
5 4011000230 244 GB16674-M10%65EpZn—-8.8  BOLT GB16674-M10*65EpZn-8. 8 16
6 2912001461  #EEEHR RUBBER PLATE 4
7 2912001462  [E#R PRESS PLATE 2
8 4041001121 X% LGB127-414170 PIPE LGB127-414170 2
9 2912001464  [E4R PRESS PLATE 12
10 2912001465 EhEBHRE OIL TUBE TO CHAMBER OF LIFTING CYLINDER 2
11 4030000504 O JiZFE GB3452. 1-25. 8*1. 806G 0-RING GB3452. 1-25. 8*1. 806G 2
12 4041000708 #£3E LGB142-03620 PLUG LGB142-03620 2
13 4041000150 E#Ek LGB120-01814 STAIGHT JOINT LGB120-01814 2
14 4041000767 O FZFE LGB168-11124 0-RING LGB168-11124 9
15 4041000506 K& LGB128-005126 PIPE LGB128-005126 1
16 4030000182 % JX[% D32A-18 CONTROL VALVE D32A-18 1
17 4011000149 4242 GB16674-M16*50EpZn-8.8  BOLT GB16674-M16*50EpZn-8. 8 5
18 2912000754 % ERIEEER SET PLATE OF OIL INLET TUBE 1
19 2912001493 i WASHER 19
20 2912000766  EL JOINT 7
21 4041000505 #XE LGB125-005138 PIPE LGB125-005138 3
22 4011000477 4842 GB16674-M12*35EpZn-8.8  BOLT GB16674-M12%35EpZn-8. 8 18
23 4041000010  4#yA3%E= LGB117-314651 FLANGE LGB117-314651 2
24 4030000130 O F£[ GB3452. 1-47. 5%3. 556G 0-RING GB3452. 1-47. 5%3. 556 4
25 2912000003 % P&[RIEIHNE OIL OUTLET TUBE OF OIL INLET TUBE 1
26 2912001212 32 FTEADY REST 1
27 4013000011 42 GB6170-M12EpZn-8 NUT GB6170-M12EpZn—8 9
28 4015000168  #[E GB97. 1-12EpZn—300HV WASHER GB97. 1-12EpZn—300HV 9
29 4041000011  4y{A3%= LGB117-314650 FLANGE LGB117-314650 2
30 4041000894 3% LGB161-014135 PIPE LGB161-014135 1
31 2912000763 K FMBiHE (A, B) PIPE OF PILOT (A, B) 6
32 2912000762 SEEEHE 20 PIPE OF PILOT VALVE 2C 1
33 4011000344 24 JB999-M14%1. 5%32EpZn—-35 BOLT JB999-M14%1. 5%32-35 4
34 2912001100 IEIFHREDNEKIZEHE REAR PIPE FROM LIFTING CYLINDER TO SELECTION VALVE 1
35 4041001011  3R% LGB165-014160 PIPE LGB165-014160 1
36 4041000577 E#E3k LGB120-03633 STAIGHT JOINT LGB120-03633 2
37 4041000765 0 FZEE LGB168-12931 0-RING LGB168-12931 2
38 2912001220 IEIFEZEITEHRE PIPE SELECTION VALVE TO BLOCK 1
39 4041000604 Ef#Esk LGB120-01614 STAIGHT JOINT LGB120-01614 4
40 2912001211 gk BLOCK 1
41 4011000279 4242 GB16674-M10%60EpZn-8.8  BOLT GB16674-M10*60EpZn-8. 8 6
42 2912001224 JEiEIRE HE HMAERE PIPE BLOCK TO HYDRAULIC TANK ASSEMBLY 1
43 4041000095 E3Ek LGB120-02218 STAIGHT JOINT LGB120-02218 1
44 4041000768 O fiZFB| LGB168-11524 0-RING LGB168-11524 1
45 4041000143  E3E3k LGB120-02222 STAIGHT JOINT LGB120-02222 2
46 4041000771 0 fiZF8| LGB168-11924 0-RING LGB168-11924 2
47 2912001085 HIEBESFHE (b2) FRONT PIPE OF PILOT VALVE 2
48 2912001032  124#% BOLT 2
49 2912001338  #H[E WASHER 6
50 2912001034 E@EEL STAIGHT JOINT 2
51 2912001033 %&S@EHE OIL RETURN PIPE OF PILOT VALVE 1
52 2912001226 %S@ERE OIL RETURN PIPE OF PILOT VALVE 1
53 2912001522 [ WASHER 2
54 4011000366 4242 JB999-M18%1. 5%40EpZn-35 BOLT JB999-M18*1. 5%40EpZn—35 1

BAFHE AR

22

L ARET



D2

RUE SR B A
HYDRAUL ICALLY CONTROLLED ASSEMBLY

1211 (95 10 9 8 1765 43 2 1

T

1323334 4040\4243444546

4N 72 7333094y 3)

=
=y ) o).

N
o
o

\

AT i = S =

V4

)
==
5960u61784212011 ﬂlZ@lS/) Q278177 M;Z%ﬁj‘[ 4 »\Z44 4

BAFHE AR 23 WARKET



D2

FE K5 B HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS
55 2912000765 &k JOINT 4
56 4011000461 1244 GB16674-M8*16EpZn-8. 8 BOLT GB16674-M8*16EpZn-8. 8 8
57 2912000767 %3k CLAMP 4
58 2912001479 HiER FRONT CAP 1
59 4011000475 4Z4% GB16674-M10*30EpZn-8.8  BOLT GB16674-M10%30EpZn-8. 8 8
60 4030000029 O F2[Bl GB3452. 1-37. 5%3. 55G 0-RING GB3452. 1-37. 5*3. 556 2
61 4041000027  43{A;E= LGB117-312551 FLANGE LGB117-312551 2
62 2912001481 Z=EARGNE OIL TUBE OF CONTROL VALVE (R) 1
63 4041000503 FE LGB125-005126 PIPE LGB161-005126 1
64 4041000502 %% LGB125-005075 PIPE LGB161-005075 2
65 4041000210 %R LGB125-005091 PIPE LGB161-005091 1
66 4041000954 U FZ424% LGB159-14254 U-BOLT LGB159-14254 2
67 4041000955 JEE4R LGB160-4254 BOTTOM SHEET LGB160-4254 2
68 2912001119 hESmE_BELH TWO-WAY PILOT OIL PIPE GROUP 2 2
69 4011000479 4242 GB16674-M12%30EpZn-8.8  BOLT GB16674-M12%30EpZn-8. 8 8
70 4041000652 k% LGB129-005090 PIPE LGB129-005090 8
71 4120000448 & 11i%4$% (% SF8-C PRESSURE SELECTION VALVE SF8-C 1
72 2912000755  IEIFREFHE OIL INLET PIPE OF SELECTION VALVE 1
73 2912000756  EIFME[EHE OIL RETURN PIPE OF SELECTION VALVE 1
74 4041000774  HBZZE LGB135-01422 PLUG LGB135-01422 3
75 2912001215 SRR MNE OIL INLET TUBE OF OIL INLET TUBE 1
76 4011000056 4244 GB5782-M12*%145EpZn—-8.8  BOLT GB5782-M12%145EpZn-8. 8 1
77 4011000057  #Z#% GB5782-M12*%165EpZn—-8.8  BOLT GB5872-M12%165EpZn-8. 8 2
78 2912001483 ZEARANE OIL TUBE OF CONTROL VALVE (L) 1

BAFHE AR

24

L ARET



D3

FEFELE R
LIFTING CYLINDER ASSEMBLY

A\ s T
Y 4 C—3a ]
o A=
TN B
N N
N =

18 9 10 11 12 (8)(10)(11) 13 14 15 (8) (10)(11) 16 (8) (10) (11

ﬁ@ﬂ s
=
[ —— B
o ¥ @
III; o
;& =
I 1 L 1 k 3)
— /D

Z
28 27/ (1)(10)(8) 26 / \25 (8) (10) (1)

BRITE FERER 25 LEET



D3

Fs RS B HE £
KEY PART NO. DESCRIPTION QTY  REMARKS
1 4120000600  EhEZ;HEL HSGF-180%100%798-1348 LIFTING CYLINDER HSGF-180*100%7798-1348 2
2 4030000026 0 fiZ[E| GB3452. 1-32. 5%3. 55G 0-RING GB3452. 1-32. 5%3. 55G 12
3 4011000473 4242 GB16674-M10%55EpZn—-8. 8 BOLT GB16674-M10*%55EpZn—8. 8 16
4 2913000851 ZANEEI/NENE OIL TUBE TO SMALLL CHAMBER OF LEFT LIFTING CYLINDER 1
5 2913000003 ZAEHBEEIKENE OIL TUBE TO BIG CHAMBER OF LEFT LIFTING GYLINDER 1
6 2913000845 HENEII/NERE OIL TUBE TO SMALLL CHAMBER OF RIGHT LIFTING CYLINDER 1
7 2913000005 HENEIIARRRE OIL TUBE TO BIG CHAMBER OF RIGHT LIFTING CYLINDER 1
8 4011000475 4242 GB16674-M10*30EpZn-8. 8 BOLT GB16674-M10*30EpZn—8. 8 56
9 2913000854 EhEEA/NEAINE OIL TUBE OF LIFTING CYLINDER (L) 1
10 4041000056 AL = LGB117-312550 FLANGE LGB117-312550 6
11 4030000029 0 fiZ[&| GB3452. 1-37. 5%3. 55G 0-RING GB3452. 1-37. 5%3. 55G 6
12 2913000847 THEE/NEHINE OIL TUBE OF LIFTING CYLINDER (R) 1
13 2913000856 HEIER RIGHT FIX PLATE 1
14 4011000488  1Z#% GB16674-M10*16EpZn—8. 8 BOLT GB16674-M10*16EpZn—8. 8 8
15 2913000965 ZHEBAKELNE OIL TUBE OF LIFTING CYLINDER (L) 1
16 2913000964 FNEBEKEANE OIL TUBE OF LIFTING CYLINDER (R) 1
17 4041000043 4 A3E= LGB117-310490 FLANGE LGB117-310490 8
18 2913000011 &3k CLAMP 2
19 4011000458 4242 GB16674-M8*20EpZn-8. 8 BOLT GB16674-M8*20EpZn-8. 8 4
20 2913000857  Z[EIEHR LEFT FIX PLATE 1
21 4011000556 U fiZi84¢ JB/ZQ04321-33Zn-0235A. F U-BOLT JB/ZQ4321-33Zn—Q235A - F 4
22 4013000007 42£F GB6170-M10EpZn—8 NUT GB6170-M10EpZn—8 8
23 4015000162 #[8| GB97. 1-10EpZn—300HV WASHER GB97. 1-10EpZn—300HV 8
24 4041000649 & LGB106-010130 PIPE OF LGB106-010130 4
25 2913000752 EhEBAKE=ZBNE BIG THREE-WAY OIL TUBE TO CHAMBER OF LIFTING CYLINDER 1
26 2913000014 hEB/NIEZBNE SMALL THREE-WAY OIL TUBE TO CHAMBER OF LIFTING CYLINDER 1
27 4041000774 H2ZE LGB135-01422 PLUG LGB135-01422 3
28 4041000767 O fiZ[&] LGB168-11124 0-RING LGB168-11124 3

BARFTE AR/EE 26 LAKT



D4

¥ SHEL S A
DUMP CYLINDER ASSEMBLY

12 3 4 5 6 3 7 8 9 10 112 1314 15 16 17 (100 18 19 20 2

\:_ ey
27 26 25 24 23 (819 (101 \22 (8) (91D

BARBTR AR 27

WRET



D4

Fs K= 2% HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4011000145 1242 GB16674-M14*35EpZn—8. 8 BOLT GB16674-M14*35EpZn-8. 8 2
2 4013000013 423 GB6170-M14EpZn-8 NUT GB6170-M14EpZn—8 2
3 4011000488 1244 GB16674-M10%16EpZn-8. 8 BOLT GB16674-M10%16EpZn-8. 8 4
4 2914000981 HIE4P4R SET LEVEL GUARD SHEET 1
5 2914000850 %5 3HERIR INDICATING PLATE OF TILTING CYLINDER 1
6 4120000601 & 2}3MEL HSGF-210%110%550-1098  TILT CYLINDER HSGF-210%110%550-1098 1
7 4041000697 %RE LGB106-012180 PIPE OF LGB106-012180 2
8 4041000027  4rAiE= LGB117-312551 FLANGE LGB117—312551 6
9 4011000475 1242 GB16674-M10%30EpZn-8. 8 BOLT GB16674-M10%30EpZn-8. 8 24
10 4030000029 O FZ[E& GB3452. 1-37. 5%3. 556G 0-RING GB3452. 1-37.5%3. 556G 7
11 4011000479 4242 GB16674-M12%30EpZn-8. 8 BOLT GB16674-M12%30EpZn-8. 8 2
12 2914000758 EILFF X 52 FRAME OF ADJACENT SWICH 1
13 4041000774 HBZZE LGB135-01422 PLUG LGB135-01422 1
14 4041000767 O FZEE LGB168-11124 0-RING LGB168-11124 1
15 4011000309 1242 GB16674-M10*50EpZn-8. 8 BOLT GB16674-M10%50EpZn-8. 8 2
16 4011000473 #24% GB16674-M10%55EpZn-8. 8 BOLT GB16674-M10%55EpZn—8. 8 2
17 2914000852 F5SLETKPRRNE 0IL-TUBE TO BIG CHAMBER OF THE TILT CYLINDER 1
18 2914000754 FEIRFF X EE FRAME OF ADJACENT SWICH 1
19 4130000010 3#&iEFF < J7-D10B1 ADJACENT SWICH J7-D10B1 2
20 2914000755 EhEHETRIR INDICATIONG PLATE OF LIFTING CYLINDER 1
21 4011000137 4242 GB16674-M12%20EpZn-8. 8 BOLT GB16674-M12%20EpZn-8. 8 4
22 2914000854 453l EXKAZENE TUBE OF TILT CYLINDER ( BIG) 1
23 2914000853  FsLER/NIRENE TUBE OF TILT CYLINDER (SMALLL) 1
24 2914000114 #2B%HR RUBBER PLATE 2
25 2914000928 1SR RUBBER PLATE 2
26 2914000113  [E4R PRESS PLATE 2
27 4011000528 4244 GB16674-M10%100EpZn-8. 8 BOLT GB16674-M10%100EpZn-8. 8 4
28 4130000011 rh|E]4*EE 22 JD2914 INTERMED IATE RELAY JD2914 2
29 4014000048 42%] GB818-M5*12EpZn-4. 8 SCREW GB818-M5%12EpZn—4. 8 2
30 4015000110 #:[E GB97. 1-5EpZn—300HV WASHER GB97. 1-5EpZn—300HV 2

BARBTR AR

28

WRET



DS

TEA%R
WORKING GEAR PUMP

16
17

BAFHE AR 29 WARKET



DS

FE K5 A BE &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 P PING SNAP 2

2 SHE OIL SEAL 1

3 IS FRONT PUMP COVER 1

4 0 FZE 0—RING 2

5 EEYS PUMP BLOCK 1

6 AL NEEDLE BEARING 4

7 HE SHAFT SLEEVE 4

8 B OIL SEAL 2

9 MR SIDE PLATE 2

10 MBS %% DRIVEN GEAR SHAFT 1

11 B= REAR PUMP COVER 1

12 HE LOCK WASHER 4

13 1242 BOLT 4

14 1242 BOLT 1

15 HE LOCK WASHER 1

16 0 & 0—RING 1

17 ENGEH DRIVE GEAR SHAFT 1

BARBTR AR

30

WRET



D6

<L
DUMP CYL INDER

}
15 16171819 20 21

BRITE FERER 31 LARET



D6

FE K5 2 ¥E &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 WE BUSHING 1
2 5 2 DUST PROOF RING 4
3 SR FITTING 1
4 REF PISTON ROD 1
5 KR LOCK RING 1
6 B DUST PROOF RING 1
7 FUE SNAP RING 1
8 U FE U-RING 1
9 £E I CUSHION RING 1
10 TR SUPPORTING RING 1
11 124e BOLT 12
12 HE WASHER 12
13 = CYLINDER COVER 1
14 0 B 0-RING 1
15 0 LB 0-RING 1
16 EE PISTON 1
17 HAH FABRICATE SEALING 1
18 TR SUPPORTING RING 1
19 bR HOLD ING BLOCK 1
20 1244 BOLT 6
21 AR CYLINDER BODY 1
22 wE BUSHING 1
BRBFE FEREHN 32 LARET



D7

)= il
LIFT ARM CYLINDER

| \

| Vo \
12 13 14 151617

BAFHE AR 33 WARKET



D7

FE K5 2 BE &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 REF PISTON ROD 1
2 +KIF LOCK RING 1
3 B 2 ] DUST PROOF RING 1
4 FUE SNAP RING 1
5 U B U-RING 1
6 £E I CUSHION RING 1
7 TR SUPPORTING RING 1
8 L BOLT 4
9 HE WASHER 4
10 f1= CYLINDER COVER 1
11 0 2B 0-RING 1
12 0 F2E 0-RING 1
13 EE PISTON 1
14 HEF FABRICATE SEALING 1
15 TR SUPPORTING RING 1
16 PR HOLD ING BLOGCK 1
17 124 BOLT 6
18 GRS CYLINDER BODY 1
19 RN DUST PROOF RING 2
20 wE BUSHING 1
BRITE FERER 34 LARET



D8

£
MULT IPLEDIRECT |ONAL CONTROL VALVE

BAFHE AR 35 WARKET



FE K5 2 BE &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 = COVER 3
2 0 2B 0-RING 6
3 HE SPRING 4
2 EE TAPER RING 3
5 (RE=S VALVE SLEEVE 4
6 0 F2E 0-RING 8
7 12T SCREW 4
8 HE WASHER 8
9 Uy 2 COVER 2
10 0 2B 0-RING 2
11 3LES VALVE BODY 1
12 ZENE SAFETY VALVE 1
13 2R PLUG 1
14 7B (0 BY) SLIDE VALVE ("0" TYPE) 2
15 oH 25 SPRING SEAT 4
16 B SPRING 2
17 B SPRING 2
18 BHAAAZET LOCK SCREW 2
19 g END COVER 2
20 1257 SCREW 4
21 S E OVER LOAD VALVE 1
22 = COVER 1
BRITE FERER 36 WEKET



D9

WK ZR
TANDEM GEAR PUMP

13 14 15 161718 19 W(D 1090 20 21 22
l |

23
24

BRITE FERER 37 LEET



D9

FE K5 2 ¥E &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 ST ELASTIC SNAP RING 1
2 shE OIL SEAL 2
3 CIES FRONT COVER 1
4 ZEE SEAL ING 2
5 AR FRONT PUMP BLOCK 1
6 & BEARING 4
7 BE SLEEVE 4
8 ZEHY SEAL ING 2
9 MR SIDE PLATE 2
10 PINTrsgte DREVEN GEAR SHAFT 1
11 Fh B {4 MIDDLE PART 1
12 R =B ET RECTANGULAR SEAL RING 2
13 R PUMP BLOCK 1
14 K BEARING 4
15 S SHAFT SLEEVE 4
16 =i SEAL ING 2
17 4R SIDE PLATE 2
18 ML ELASTEC SNAP RING 1
19 PINrsg DRIVEN GEAR 1
20 B= REAR COVER 1
21 SR ELASTIC WASHER 4
22 1242 BOLT 4
23 A RELIEF VALVE 1
24 EEhiH DRIVE GEAR 1
25 FEEhISE5H DRIVE GEAR SHAFT 1
26 T4 FLAT KEY 1
27 SR ELASTIC WASHER 4
28 A7 A R FEIRET BOLT 4

BRITE FERER 38 WEKET



D10

TR E R
PRIORITY VALVE

BAFHE AR 39 WARIET



D10

FE K5 2 ¥E &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 BIRE RUBBER COVER 2
2 BRL THREAD RETAINER 2
3 ER PIVOT PLATE 2
4 LSS NUT 2
5 E5H4E CLAMP PIN GROUP 2
6 EE 124 SET BOLT 4
7 EE R SET PLATE 1
8 B 2K COIL ASSEMBLY 4
9 HESE SPRING GUIDE 4
10 EE PLUNGER 4
11 SEE R SPRING RETAINER 4
12 [El{ir 54 & RETURNING SPRING 4
13 %) 2 VALVE SEAT 3
14 =R METERING VALVE STEM 4
15 FEE SEALING RING 1
16 Z1E SEALING RING 1
17 ZFHEER R VALVE BOLCK ,LIFTING PORTION 1
18 1212 BOLT 1
19 HEEE METERING SPRING 2
20 o i RETAINER 8
21 BE SPACER 4
22 Z1E SEALING RING 4
23 ZEE SEALING RING 4
24 E= FLANGE 2
25 E+ PUSH ROD 2
26 HE SPRING 2
27 HmE SPACER 2
28 =453 GUIDE RETAINER 2
29 HmE SPACER 8
30 B H I SOLATOR 8
31 i THREAD PLUG 1
32 HWESE SPRING GUIDE 1
33 ML SPRING 1
34 = METERING VALVE STEM 1
35 s VALVE SEAT 2
36 HE SPRING 2
37 125 NUT 3
38 L EE R VALVE BOLCK , TILTTING PORTION 1
39 ML SPRING 2
40 SmE GUIDE RETAINER 2
41 E+F PUSH ROD 2

BRITE FERER 40 LEET



E h#E
TANK

Ll % i E W B R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.




E1

PR FE 2 AR
FUEL TANK ASSEMBLY

BAFHE AR 41 WHRET



E1

Fg RE FW =
KEY PART NO. DESCRIPTION QTY  REMARKS
1 4120000093 &AL YWZ-200 FUEL LEVEL GAUGE YWZ-200 1
2 2902000002 PR FE AR FUEL TANK 1
3 4011000529 1244 GB5785-M24*2%130EpZn—8. 8 BOLT GB5785-M24%2%130 EpZn -8. 2
4 4015000187 [ GB96. 1-24EpZn-300HV WASHER GB96. 1-24EpZn-300HV 3
5 4015000031 [ GB93-24-65Mn WASHER GB93-24-65Mn 3
6 4120000081 WREZE S S QUA2. 5b STRAINER QUQ2. 5b 1
7 4011000567 1244 GB5785-M24*2%80-8. 8 BOLT GB5785-M24%2*80-8. 8 1
8 4013000042 125 GB6171-M24*2EpZn-8 BOLT GB6171-M24*2EpZn-8 1
9 4030000143 B22E JB1000-M27*2EpZn-35 PLUG JB1000-M27%2EpZn-35 1
10 4015000091 . JB982-27 WASHER JB982-27 1
11 4030000084 0 £ GB3452. 1-200%7. 006G 0-RING GB3452. 1-200%7. 00G 1
12 2902000004 =R PLATE 1
13 4011000474 1244 GB16674-M10%25EpZn—-8.8  BOLT GB16674-M10%25EpZn-8. 8 6
14 2902000005 HERES B STRAINER ASS'Y 1
15 2902000006 HE WASHER 1
16 4011000461 1248 GB16674-M8*16EpZn—8. 8 BOLT GB16674-M8*16EpZn-8. 8 4
BRBFE FEREHN 42 LARET



E2

7R S A S A
HYDRAUL IC TANK ASSEMBLY

BAFHE AR 43 WARKET



E2

FE K% AR ®E #=iF
KEY  PART NO. DESCRIPTION QTY REMARKS
1 2910000002 & mFEK HYDRAULIC TANK 1

2 4120001088 S idiERS L1. 00807-31 GAS—-EXCHANGE FILTER L1.00807-51 1

3 2910000003 E=i% FLANGE CAP 1

4 4030000233 O FZ[E GB3452. 1-65%3. 556G 0-RING GB3452. 1-65*3. 55G 1

5 4011000458 4242 GB16674-M8*20EpZn-8. 8 BOLT GB16674-M8*20EpZn-8. 8 24

6 2910000004 [EI@E=E FLANGE CAP 1

7 4030000232 O fiZ[E GB3452. 1-170%3. 556G 0-RING GB3452. 1-170%3. 556G 2

8 2910000005  38% SPRING 1

9 2910000006  [E3@ER: STRAIN CORE 1

10 4011000461 %24 GB16674-M8*16EpZn-8. 8 BOLT GB16674-M8*16EpZn-8.8 4

11 4120000452  JiN;HiELS SFM-323M O1L—SUPPLY ING STRAIN CORE SFM-323M 1

12 2910000007  WR;M_E&RsEZ OIL-SUCTION STRAIN CORE 1

13 4030000177 O JiZF8l GB3452. 1-206%5. 30G 0-RING GB3452. 1-206%*5. 30G 3

14 4041000774 H23E LGB153-01422 THREAD PLUG LGB153-01422 3

15 4041000767 O FiZFE LGB168-11124 0-RING LGB168-11124 3

16 4011000474 %242 GB16674-M10%25EpZn-8.8  BOLT GB16674-M10*25EpZn-8. 8 8

17 4120000094 &ALt YWZ-200T OIL LEVEL YWZ-200T 1

18 2910000009  WRHE= 0IL-SUCTION STRAIN CORE 1

19 2910000010  4E{&MIHR SIDE BROAD 2

20 4120000099  Fki¥ MBS216-1/2" BOLL-VALVE MBS216-1/2" 1

21 2910000036 E=E= FLANGE CAP 1

22 4041000508 HZZE LGB13501824 THREAD PLUG LGB13501824 1

23 4041000768 0 F[E LGB-11524 0-RING LGB-11524 1

24 2910000874 [EI3d3E= OIL-RETURN FLANGE 1

25 4190000008  IRAZEES RING MAGNET 1

26 4011000164 4242 GB16674-M10%35EpZn—-8.8  BOLT GB16674-M10%35EpZn-8. 8 16

27 4011000449 4242 GB16674-M16*35EpZn—-8.8  BOLT GB16674-M16%35EpZn-8. 8 4

BRAE FEEW 44 LARKET



F T{ERE
WORKING EQUIPMENT

W & IE N W E R

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



F1

TiERE
WORKING EQUIPMENT

Q49 -Qp -(27)

BAFHE AR 45 WAL



F1

Fs K= b4 BE &

KEY PART NO. DESCRIPTION aTY REMARKS
1 2915000790  mEE LIFT ARM 1

2 2915000791 2% ROCKER ARM 1

3 2915000792  EFF L INDAGE ROD 1

4 4043000184  %4%fh LGB301-85%158*295-40Cr PIN LGB301-85%158%295-40Cr 2

5 4043000185  %HZE LGB302-85%140A2 BUSH LGB302-85*140A2 2

6 4043000056 4°F& LGB307-85 PUSTRING LGB307-85 8

7 4043000036 - LGB303-85%130%2 PUSTRING LGB303-85%130%2 8

8 4043000035 - LGB303-85%130%1 PUSTRING LGB303-85%130%1 8

9 4043000059 0 F2FE LGB308-128*12 0-RING LGB308-128%12 8

10 4043000183 %K% LGB301-85%150*280-40Cr PIN LGB301-85%150%280-40Cr 2

11 4043000336  %HZE LGB302-85*%135B2 BUSH LGB302-85%135B2 2

12 4011000094  124% GB5783-M16*30EpZn-8. 8 BOLT GB5783-M16*30EpZn-8. 8 8

13 4040000002 B LGBO01-16*50%6 WASHER LGB001-16%50%6 8

14 4043000182 %A% LGB301-120%N*415-40Cr PIN LGB301-120%N*415-40Cr 1

15 4043000199  %HZE LGB302-120%104B1 BUSH LGB302-120%104B1 2

16 4043000190  BHZEE LGB307-120 PUSTRING LGB307-120 2

17 4043000189  #J LGB303-120%220%2 PUSTRING LGB303-120%*220%2 2

18 4043000085  £H%H LGB301-110%N*275-40Cr PIN LGB301-110%N*275-40Cr 1

19 4043000082  #J LGB303-110%160%1 SPACER LGB303-110%160%1 2

20 4043000083 - LGB303-110%160%2 SPACER LGB303-110%160%2 2

21 4030000065  SHIFE JB7940. 1-M10*1 GREASE NIPPLE JB7940. 1-M10%1 7

22 4043000181  $H%H LGB301-95%122%235-40Cr PIN LGB301-95%122%235-40Cr 2

23 4043000030  %HZE LGB302-95%100B2 BUSH LGB302-95%100B2 2

24 4043000057  Bh4FE| LGB307-95 PUSTRING LGB307-95 8

25 4043000038 - LGB303-95%150%2 SPACER LGB303-95%150%2 4

26 4043000037  # - LGB303-95%150%1 SPACER LGB303-95%150%1 4

27 4043000320  %HZE LGB302-95%144B2 BUSH LGB302-95%144B2 2

BRFA IR 46 WAL



F2

BUCKET ASSEMBLY

Ui Y

WRET

47

BARBTR AR



F2

FS RS ZFR uE &F
KEY  PART NO. DESCRIPTION QTyY REMARKS
1 2917001365 4= BUCKET 1
2 2917001366  HigigER SPACER 8
3 4040000005  #Z#2 LGB002-M30*80 BOLT LGB002-M30%80 2
4 4040000006 1242 LGBO02-M30%110 BOLT LGB002-M30*110 16
5 4043000062  =}i4 LGB304-A2-3 BUCKET TEETH LGB304-A2-3 1
6 4043000061  Hf LGB304-A1-3 BUCKET TEETH LGB304-A1-3 6
7 4043000063 - LGB304-A3-3 BUCKET TEETH LGB304-A3-3 1
8 4015000201 #[8| GB1230-30EpZn-45 WASHER GB1230-30EpZn—-45 18
9 4013000173 42 £} GB6170-M30EpZn-8 NUT GB6170-M30EpZn-8 18
BARPTE  TEBE 48 LARET



G EaAE%
STEERING SYSTEM

Ll % i E W B R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



G1

HERBAK

STEERING PUMP ASSEMBLY

N

B 1 71 /I|—'| —
12 3 J 5 6 7.8 [910 [1112(2) \131415 16 17 18
S
Sl |
N pT———
]
T
@7’% | |
Yol
Y W7o
S 7 [a=w;
i .-u
=l 2 |
18) 27 8) 26 25 242322 21 20 19
BRAE FEEW 49 WAL



G1

Fs K= b4 HE &3
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4041000026  434A3% = LGB117-310491 FLANGE LGB117-310491 1
2 4011000475 4242 GB16674-M10%30EpZn—-8.8  BOLT GB16674-M10*30EpZn-8. 8 8
3 4030000026 0 FZ[&| GB3452. 1-32. 5%3. 556 0-RING GB3452. 1-32. 5%3. 556G 1
4 2919000789 HEIREREMKRILE PIPE OF FLUX AMPLIFIER TOPUMP 1
5 4011000447 4242 GB16674-M10%20EpZn—-8.8  BOLT GB16674-M10%20EpZn-8. 8 4
6 2919000002 #F[EIRHHICEE T CLAMP OF OUTLET PIPE OF STEERING PUMP 1
7 2919000792 Hif#Ekix STRAIGHT JIONT 1
8 4030000057  #[E] JB1002-14-T2 WASHER JB1002-14-T2 3
9 4120000171  XLEAZR CBGj2080/1010C-XF TWO-WAY FLOW PUMP 1
10 2911000754 ZRAZER SEALING PLATE OF PUMP 1
11 4041000056  4A3%= LGB117-312550 FLANGE LGB117-312550 1
12 4030000029 O JiZFE GB3452. 1-37. 5*3. 55G 0-RING GB3452. 1-37.5%3. 556G 1
13 4012000003 %Z#F GB898—M12*35EpZn-8. 8 DOUBLE-SCREW BOLT GB898-M12*35EpZn-8. 8 4
14 4015000168 [ GB97. 1-12EpZn—300HV WASHER GB97. 1-12EpZn—300HV 4
15 4013000011 #2£F GB6170-M12EpZn-8 NUT GB6170-M12EpZn—8 4
16 4041000650 3KE LGB124-005113 PIPE LGB124-005113 1
17 4041000150 B33k LGB120-01814 STRAIGHT JIONT LGB120-01814 1
18 4041000767 O FZFE LGB168-11124 0-RING LGB168-11124 2
19 2919000790  WEAFRIGMARE OIL PIPE OF TWO-WAY FLOW PUMP 1
20 4017000013  Iz5E JB8870-d90 ADAMS APPLE JB8870-d90 4
21 2919000791 WEARMHRE OIL TUBE OF TWO-WAY FLOW PUMP 1
22 4011000479  424% GB16674-M12*%30EpZn—-8.8  BOLT GB16674-M12%30EpZn-8. 8 4
23 4030000235 O F£[B GB3452. 1-43. 7*3. 556G 0-RING GB3452. 1-43. 7*3. 556G 1
24 4041000011  4r4Ac3A= LGB117-314650 FLANGE LGB117-314650 1
25 2919000793 =ij@iEsL THREE-WAY CONNECT |ON 1
26 4011000339 4242 JB999-M14%1. 5%28EpZn-35 BOLT JB999-M14%*1. 5%28EpZn—35 1
27 4041000774 4ZZE LGB135-01422 PLUG SCREW LGB135-01422 1

BARBTR AR

50

WRET



G2

Fe[E188 B
STEERING GEAR ASSEMBLY

12 3 4 5 6 7

I~

| —

8 61 61 9 1011 12D

*
E
-

BARBTR AR 51

WRET



G2

FE K5 B HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS

1 4041000541  E ¥k LGB120-01820 STRAIGHT JIONT LGB120-01820 4

2 4041000783 0 FZEE LGB168-11724 0-RING LGB168-11724 4

3 4041000637  ERE LGB124-005070 PIPE LGB124-005070 2

4 4041000149 X% LGB124-005180 PIPE LGB124-005180 1

5 4041000651 3% LGB124-005093 PIPE LGB124-005093 1

6 4041000150  E 3%k LGB120-01814 STRAIGHT JIONT LGB120-01814 3

7 4041000767 0 fizF& LGB168-11124 0-RING LGB168-11124 4

8 4041000638  #X%E LGB125-005128 PIPE LGB125-005128 1

9 4041000639 %% LGB125-005088 PIPE LGB125-005088 1

10 4011000447 4242 GB16674-M10%20EpZn-8.8  BOLT GB16674-M10%20EpZn-8. 8 2

11 2920000004 SHIESBRERR OIL WAY MASS 1

12 4041000774 423 LGB135-01422 PLUG SCREW LGB135-01422 1

BARPTE  TEBE 52 LEET



G3

L EARSY
STEERING CYLINDER ASSEMBLY

1.2 3 4 56 7 8 91011 1213 14

@)

(= \

N4 T D I \
15 Jﬂ 8 19 20 \21 22010011)\23\24

25 26 27 28 29 30 31 32 33

37 38 39 \40 \ 41\42

BRBFE FEREHN 53 WAL



G3

Fs K= b4 HE &3
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4041000154  ERE LGB125-014070 PIPE LGB125-014070 1
2 4120000451  $ENZLIE SXH25 FEATHER VALVE SXH25 1
3 4030000026 0 FZ[&| GB3452. 1-32. 5%3. 556 0-RING GB3452. 1-32. 5%3. 556G 5
4 2921000774 TEEL BEND PIECE 1
5 4011000475 4242 GB16674-M10*30EpZn-8. 8 BOLT GB16674-M10%30EpZn-8. 8 16
6 4041000026  43fA3EZ LGB117-310491 FLANGE LGB117-310491 4
7 4014000144 24T GB70. 1-M10%70EpZn-8.8 SCREW GB70. 1-M10%70EpZn-8. 8 4
8 2921000002  HUKEEEHNE OIL INLET PIPE 1
9 4041000144  A3E= LGB117-312552 FLANGE LGB117-312552 2
10 4011000479 %242 GB16674-M12%30EpZn-8. 8 BOLT GB16674-M12%30EpZn-8. 8 12
11 4030000029 O FfZ[E GB3452. 1-37. 5%3. 556G 0-RING GB3452. 1-37.5%3. 556G 3
12 4041000774 %23 LGB135-01422 PLUG SCREW LGB135-01422 1
13 4041000767 O FiZFE LGB168-11124 0-RING LGB168-11124 1
14 4120000504 REUAME ZLF25A FLUX AMPLIFIER ZLF25A 1
15 2921000003 JUAME B O MERE 0IL-PIPE (B) 1
16 2921000023  EIEMRIEHERE OIL RETURN PIPE OF FEATHER VALVE 1
17 2921000004 FUKHE A OHmEEE OIL-PIPE (A) 1
18 4011000556 U Fi24Z4% JB/ZQ4321-33Zn-0235A.F  U-BOLT JB/ZQ4321-33Zn-Q235A. F 2
19 4015000162  #[E GB97. 1-10EpZn—300HV WASHER GB97. 1-10EpZn—300HV 4
20 4013000007 42 GB6170-M10EpZn-8 NUT GB6170-M10EpZn—8 4
21 4041000540 %R LGB161-012049 TUBE LGB161-012049 1
22 4041000027  4yA3E LGB117-312551 FLANGE LGB117-312551 1
23 2921000831 @ BRACKET 1
24 4011000447 %244 GB16674-M10%20EpZn-8. 8 BOLT GB16674-M10%20EpZn-8. 8 4
25 4120000602  #:[aEpshEL HSGL—100%55%435-910 STEERING CYL INDERHSGL—100%*55%435-910 2
26 4041000647 U LGB124-006063 TUBE LGB124-006063 4
27 2921000006 $RE A STEEL TUBE (B) 1
28 2921000007 W& B STEEL TUBE (A) 1
29 4011000542 4244 GB16674-M14*25EpZn-8. 8 BOLT GB16674-M14%25EpZn-8. 8 2
30 2921000008 SREBHUAIEZZE BRACKET OF FLUX AMPLIFIER 1
31 4011000054 %242 GB5782-M12%120EpZn-8. 8 BOLT GB5782-M12%120EpZn-8. 8 3
32 4013000011 #ZHF GB6170-M12EpZn-8 NUT GB6170-M12EpZn—8 3
33 4015000168  #[E GB97. 1-12EpZn—300HV WASHER GB97. 1-12EpZn—300HV 3
34 4041000143 Bk LGB120-02222 STAIGHT JOINT LGB120-02222 4
35 4041000771 O F4[E LGB168-11924 0-RING LGB168-11924 4
36 2921000769 HEfAEIESL. ELBOW 4
37 4011000555 U FZ4Z4% JB/ZG4321-18Zn—-@235A. F  U-BOLT JB/ZG4321-18Zn—-Q235A. F 4
38 4015000207  #[& GB97. 1-6EpZn—300HV WASHER GB97. 1-6EpZn—300HV 8
39 4013000028 42fF GB6170-M6EpZn—8 NUT GB6170-M6EpZn-8 8
40 2921000770 B BRACKET 2
41 2921000010  #&fgis RUBBER BLANKET 2
42 4011000474 4242 GB16674-M10%25EpZn-8. 8 BOLT GB16674-M10%25EpZn-8. 8 4

BARBTR AR

54

WRET



G4

Fe[E1Ey
STEERING GEAR

10 111213

14 ® 15

BAFHE AR 55 WARKET



G4

Fg RE FW E &I
KEY PART NO. DESCRIPTION QTY  REMARKS

1 FEmeE CONNEGTING BLOCKS MODULE 1

2 CIES FRONT COVER 1

3 0 F2E 0-RING 1

4 0 2 0-RING 1

5 X 2 X-RING 1

6 frig GASKET 1

7 IR GASKET 1

8 355 VALVE BLOCK 1

9 0 2 F 0-RING 3

10 me GASKET 2

11 RE VALVE SLEEVE 1

12 R VALVE STEM 1

13 HER SPRING SLIP 6

14 PR& ISOLATING PLATE 1

15 i Sk COUPLING SHAFT 1

16 1257 SCREW 4

17 HE WASHER 4

18 HE SR THRUST NEEDLE BEARING 1

19 REH CENTER PIN 1

20 EF STATOR MODULE 1

21 ®F ROTOR 1

22 BRALHE STOPPER 1

23 =2 REAR COVER 1

24 HEETR SEAL RING 7

25 1242 BOLT 6

26 PROCAZFELE 1 CAGING BOLT MODULE 1

27 NI STEEL BALL 1
BRBFE FEREHN 56 LARET



G5

& [E03HiEL
STEERING CYL INDER

BRITE FERER 57 LARET



G5

FE K5 A ¥E &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 WHE SHAFT SLEEVE 1
2 EEN PISTON ROD 1
3 N DUST PROOF RING 1
4 +IF LOCK RING 1
5 P SNAP RING 1
6 Yx BUZ2iE Yx-RING SEAL 1
7 HMAEEE COMBINED SEAL 1
8 SmE ORIENTED SHEATH 1
9 0 & 0-RING 1
10 P4 SNAP RING 1
11 o0& 0-RING 1
12 1247 SCREW 1
13 EE PISTON 1
14 FIZIR SUPPORTING RING 2
15 FLABRAET COMBINED SEAL 1
16 AR CYLINDER BODY 1
17 LA hHR SPHERICAL PLAIN BEARING 1
18 FLR SR 4 RING SNAP 1
19 MEK STEEL BALL 1
BRBFE FEREHN 58 LEET



H Bz &%
BRAKE SYSTEM

W & IE N W E R

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



H1

TERIZ RS
SERVICE BRAKE SYSTEM

2827 26 25 24 23 22 212019 181716 1514 13 12 1110 9876 5432 1

/

= [
AN
i

BRITE FERER 59 WAKT



H1

FE K5 2 BE #ix
KEY PART NO. DESCRIPTION QTY REMARKS
1 4041000578  HUEF LGB125-004130 TUBE LGB125-004130 1
2 4041000709  Ef3ESk LGB120-01616 CONNEGTER LGB120-01616 4
3 4041000780 0 F2[E LGB168-11324 0—RING LGB168-11324 4
4 4120001322  figsm5E CYG-50G3 0IL RESERVOIR CYG-50G3 2
5 4011000137 1248 GB16674-M12*20EpZn—-8.8  BOLT GB16674-M12%20EpZn-8. 8 8
6 2901000928  EiE#Ek CONNECTER 1
7 4030000062  #[E JB1002-27-T2 WASHER JB1002-27-T2 1
8 2901000005  #[E WASHER 18
9 4120000750 &£ RBIHE TUBE 1
10 4011000474 1242 GB16674-M10*16EpZn-8.8  BOLT GB16674-M10%16EpZn-8. 8 2
11 2901000924 &R SHOE PLATE 1
12 4120000084 SRR EERLEAM ST-506 AIR DRYER ST-506G 1
13 2901000919  5%& TUBE 1
14 2922000053  fiES 5 AIR RESERVOIR 1
15 4011000560 4242 GB16674-M12*25EpZn-8.8  BOLT GB16674-M12%25EpZn-8. 8 4
16 4041000710  %k%& LGB125-004300 TUBE LGB125-004300 2
17 4041000604 B33k LGB120-01614 CONNECTER LGB120-01614 4
18 4041000767 O fis/E LGB168-11124 0—RING LGB168-11124 4
19 2922000057 B HE TUBE TO FRONT AXLE 1
20 4011000461 1244 GB16674-M8*16EpZn-8. 8 BOLT GB16674-M8%16EpZn-8. 8 4
21 2901000003 &3k CLIP 4
22 4120000248  #%1% SF-50G SHUTTLE VALVE SF-50G 1
23 2922000753 R hE FORERUNNER TUBE 1
24 4041000998 %R LGB149-004041 TUBE LGB149-004041 1
25 2922000773 5% TUBE 1
26 2901000007  —i@iEsk CONNECTER 3
27 4030000055  HRZE JB1000-M22%1.5-35 BOLT JB1000-M22*1.5-35 2
28 2901000006  #H[E WASHER 16
29 2922000782 ERINHE TUBE TO FRONT AXLE 1
30 2922000790  [E4R PIVOT PLATE 6
31 4011000488 1242 GB16674-M10%16EpZn-8.8  BOLT GB16674-M10%16EpZn-8. 8 6
32 4041000923 %R LGB126-004054 TUBE LGB126-004054 1
33 4041000924 R4 LGB125-004143 TUBE LGB125-004143 1
34 4011000307 %242 GB16674-M10*45EpZn—-8.8  BOLT GB16674-M10%45EpZn-8. 8 2
35 2922000783 =@k TEE OF THE OIL LINE 2
36 2922000789  #Hi PAD BLOCK 2
37 4011000455 24 GB16674-M8*25EpZn-8. 8 BOLT GB16674-M8%25EpZn-8. 8 6
38 4120001795 SHITNIE LY6OF BRAKE VALVE LY60F 1
39 4130000521 HIZKT FF & YK209K BRAKE LAMP SWITCH YK209K 1
40 2922000769  3Esk JOINT 1
41 2922000770 =@k TEE OF THE OIL LINE 1
42 2922000771 EHNE TUBE 1
43 2922000778 EMAOESE TUBE TO BOOSTER 1
44 2922000058  HIFNREFESESE TUBE TO AIR RESERVOIR 1
45 4011000373 4242 JB999-M20*1. 5*45EpZn-35 BOLT JB999-M20%*1. 5%45EpZn—35 2
46 4030000059  #[E JB1002-20-T2 WASHER JB1002-20-T2 4
47 2922000784 AT AR I B FRONT BOOSTER BRACKET 1
48 2922000807  RIINIR ZRRIRGHE TUBE TO FRONT BOOSTER 1
49 2922000068  ESEERRSE TUBE 1
50 2922000804 =B TEE OF THE OIL LINE 1
51 2901000004 1242 BOLT 5
52 4120001323  f0H%E JLB-50G3 BOOSTER JLB-50G3 2
53 4011000449 1242 GB16674-M16*35EpZn—-8.8  BOLT GB16674-M16%*35EpZn-8. 8 6
54 2922000786  [BEIMAZRLZE BACK BOOSTER BRACKET 1
55 2922000849 iR PLATE 1
56 4011000474 242 GB16674-M10*25EpZn—-8.8  BOLT GB16674-M10%25EpZn-8. 8 12
57 2922000808 MARERRERE TUBE TO BRAKE VALVE 1

BRBFE FEREHN 60 LARET



H1

THERIZN RS
SERVICE BRAKE SYSTEM

32 31,30 29

26 25 24

34 3536 37 38 39

23 22 212019 181716 1514 13 12 1110

9876 5432 1

3

AL
1
40/ 11/43/ 4 uwmn[ﬁis 51/ 5253

54 55 56 \57\58 \59 \6061 \62

BARBTR AR

61

WRET



H1

FE K5 2 B= #ix
KEY PART NO. DESCRIPTION aTy REMARKS
58 2901001137 K& TUBE 1

59 2922000809  EINAR EFRHGHE TUBE TO BACK BOOSTER 1

60 2922000064 Hlsh— i@ EE TUBE OF BRAKE 1

61 4011000477 4242 GB16674-M12%35EpZn-8.8  BOLT GB16674-M12*35EpZn-8. 8 2

62 2922000788 EEFHE TUBE TO REAR AXLE 1

63 4041000712  ER%E LGB124-004059 TUBE LGB124-004059 1

BARBTR AR

62

WRET



H2

T—TT0p

N

Bk S

AIR RESERVOIR, BRAKE CONTROL VALVE, AIR DRYER

~
{4

HESEE. HIEE.

o
S

L ARET

63

BAFHE AR




H2

FE K5 2 B= &
KEY PART NO. DESCRIPTION aTy REMARKS
1 2922000054 TR AIR RESERVOIR 1
2 4120000065 ZEN SAFETY VALVE 1
3 4120000742 BHRITESE CHARGE VALVE FOR TIRE 1
4 2901000006 HE WASHER 2
5 4120000066 791 FEhHFK IR 791-WATER DRAIN VALVE 1
6 4030000311 B2ZE JB1000-M10%1-35 PLUG JB1000-M10*1EpZn-35 1
7 2923000014 HE WASHER 1
8 4120000084 SHK S EEFE AR ST-506 COMBINED VALVE FOR WATER SEPARATOR 1
9 4120001795 SHIEHIR LYSOF BRAKE VALVE LY60F 1
10 4130000521 HIEHKT FF & YK209K BRAKE LAMP SWITCH YK209K 1
BRBFE FEREHN 64 LARET



H3

AR B R
BRAKE BOOSTER

BAFHE AR 65 WARKET



H3

Fs RS 2 BE &F
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 SHME OIL RESERVOIR COVER 2
2 HEE FILTER SLEEVE 2
3 SR OIL RESERVOIR 2
4 0 FZHE 40%3. 1 0-RING 40%3. 1 2
5 MEM AIR BLEEDER 2
6 &k CONNECTOR 2
7 Bk FITTING 2
8 #E WASHER 4
9 FEE SEAL ING WASHER 2
10 1242 M10%20-Ep - Zn BOLT M10*20-Ep - Zn 8
11 #E 10 LOCK WASHER 10 8
12 3 BRACKET 2
13 #E 10 WASHER 10 8
14 128 M10 NUT M10 4
15 HEa R BRAKE MAIN PUMP 2
16 HEFF PUSH ROD 2
17 2R M12%1. 5 NUT M12%1.5 2
18 HE SPRING 2
19 AE PISTON 2
20 YX TR YX-RING SEAL 2
21 INHEL BOOSTING TANK 2
22 #HE WASHER 4
23 1248 BOLT 2
24 #E 8 WASHER 8 12
25 1252 M8*16 BOLT M8*16 12

BRBFE FEREHN 66 WEET



H4

HEHIRRSE
PARKING BRAKE SYSTEM

BAFHE AR

67

L ARET



H4

FE K5 A ¥E &
KEY PART NO. DESCRIPTION QTY  REMARKS
1 4130000055 SEESLTFH* SWITCH 1
2 2901000005 H[E WASHER 1
3 2923000773 HEHMEALESE PIPE 1
4 2923000012  $ESLAE CONNECTER 2
5 4120000759  #|hH8 FEIR) BRAKE VALVE 1
6 2923000013 EFEAHFSE PIPE 1
7 4120000506 HEHEFIFHSR=E AIR RESERVOIR 1
8 2923000015 =j@it THREE-WAY PIPE 1
9 4011000339 4242 JB999-M14%*1. 5%28-35 BOLT JB999-M14%1.5%28-35 1
10 2923000003 [ WASHER 2
11 2923000752 % Z2 BRACKET 1
12 4011000168 1248 GB5783-M20*40EpZn-8. 8 BOLT GB5783-M20*40EpZn-8. 8 2
13 4120000760 EHFE SWITCH 1
14 2923000014 HE WASHER 3
15 4011000283 4242 JB999-M10*1%18-35 BOLT JB999-M10%1%18-35 1
BRBFE FEREHN 68 LARET



FRAME

W & IE N W E R

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



AR B
FRONT FRAME

BAFHE AR 69 WARKET



11

FE RS FW HE &3
KEY PART NO. DESCRIPTION QTY  REMARKS
1 2924000980 IR FRONT FRAME 1
2 4043000213 $H%d LGB301-95%165%350-40Cr PIN LGB301-95%165%350-40Cr 4
3 4030000065 AR JB7940. 1-M10%1 GREASE NIPPLE JB7940. 1-M10%1 7
4 4011000094 1244 GB5783-M16*30EpZn-8. 8 BOLT GB5783-M16*30EpZn-8. 8 5
5 4040000002 B LGBO01-16%50%6 WASHER LGBO01-16%50%6 5
6 4043000214 $#i%h LGB301-110%132%250G-40Cr  PIN LGB301-110%132*250G*40Cr 1
7 4014000024 1247 GB818-M&6*10EpZn—4. 8 SCREW GB818-M6*10EpZn—4. 8 4
8 4015000035 B8 GB93-6-65Mn WASHER GB93-6-65Mn 4
9 2925000135 ELRE RUBBER SLEERING 4
10 4011000197 1242 GB5783-M12%25EpZn-8. 8 BOLT GB5783-M12*25EpZn-8. 8 2
11 4040000001 B LGBO01-12%45%6 WASHER LGBOO1-12*45%6 2
12 2925000812 YR FE S5 WELDING PIN 2
13 4043000040 # - L GB303-95%160%1 SPACER LGB303-95%160%1 8
14 4043000041 #E LGB303-95%160%2 SPACER LGB303-95%160%2 8
15 4043000043 # - LGB303-110%180%1 SPACER LGB303-110%180%1 4
16 4019000012 04T GB827-3*5-BL2 RIVET GB827-3*5-BL2 4
17 2936000938 #RAE LGB402-A1/LG968 NAME PLATE 1
18 4015000016 & GB93-12-65Mn WASHER GB93-12-65Mn 40
19 4015000168 & GB97. 1-12EpZn—300HV WASHER GB97. 1-12EpZn—300HV 40
20 2925000009 = DISC 2
21 2925000008 BH SPACER 12
22 4021000058 ik GB297-33116 BEARING GB297-33116 4
23 2925000005 EfRE BUSH 2
24 4043000057 B4 LGB307-95 DUST RING LGB307-95 2
25 2925000004 = BUSH 1
26 2925000015 = DISC 2
27 4011000061 1242 GB5782-M12%35EpZn-8. 8 BOLT GB5782-M12*35EpZn-8. 8 40
28 4043000256 =+ GB9877. 1-B80*150%10 SEAL RING GB9877.1-B80*150%10 2
29 4030000101 SHAF JB7940. 2-45°M10%1 GREASE NIPPLE JB7940. 2-45°M10%1 2
30 2925000006 HME SPACER 16
31 2925000007 e SPACER 4
32 4043000032 # - GB303-50*%90%1 SPACER GB303-50*90%1 4
33 2925000787 AR ERRE 0IL TUBE 2
34 2925000030 friy=y SPACER 4
35 2925000029 EBihiRe OIL BOLT 2
36 2925000031 =& PIPE CLIP 2
37 2925000769 AR MR PLATE 2
BRITE FERER 70 LARET



12

L ARET

71

REAR FRAME

BRERER

BAFHE AR



12

FE K5 A BE &F
KEY PART NO. DESCRIPTION QTY  REMARKS
1 4011000197 %244 GB5783-M12%25EpZn-8. 8 BOLT GB5783-M12*25EpZn-8. 8

2 4040000001 ] LGBO01-12*%45%6 WASHER LGBOO1-12%45%6

3 4043000009  £&%H LGB301-50d9*78R*140G—-40Cr PIN LGB301-50d9*78R*140G-40Cr

4 2925000029  @ihiRiE OIL BOLT

5 2925000030 # K SPACER

6 2927000002 HE OIL TUBE

7 4043000032  #Fr LGB303-50%90%1 SPACER LGB303-50%90%1

8 2927000003 ELZLRRE RUBBER SLEEVE

9 4030000065  SHFF JB7940. 1-M10*1 OIL TUBE JB7940. 1-M10%1

10 2925000031 &3k CLIP

11 2927000004 SHE OIL TUBE

12 2927000005 HE OIL TUBE

13 4011000102
14 2927000767

1244 GB5783-M8*16EpZn-8. 8
w

BOLT GB5783-M8*16EpZn—8. 8
PLATE

15 2927000008 IR HOLDING RING

16 2927000009  $hiEAFEEEH REAR PIN OF MOUNT BAR

17 2927000011  $HEFF MOUNT BAR

18 4016000043  FFO4H GB91-8*80EpZn-Q235A SPLIT PINGB91-8*80EpZn-Q235A
19 2927000012  $iEFFREISHEH FRONT PIN OF MOUNT BAR

20 2927000766 R PLATE

21 4014000024

12 £T GB818-M6*10EpZn—4. 8

SCREW GB818-M6*10EpZn—4. 8

22 4015000035
23 4011000197
24 2925000002

[ GB93-6-65Mn

1242 GB5783-M12*%25EpZn-8. 8
=

WASHER GB93-6—65Mn
BOLT GB5783-M12*25EpZn-8. 8
DISC

25 2925000003  E5iESE UP ARTICULATION PIN
26 2925000010 #E SPACER

27 2925000011  #E SPACER

28 2925000012 #E SPACER

29 2925000013 & BUSH

30 2925000014 £ DISC

31 4011000064
32 4015000026
33 4015000168

1242 GB5782-M12*50EpZn-8. 8
#[E GB93-12-65Mn
.8 GB97. 1-12EpZn—300HV

BOLT GB5782-M12*50EpZn-8. 8
WASHER GB93-12-65Mn
WASHER GB97. 1-12EpZn—-300HV

34 4011000069
35 4015000098
36 4015000181

1252 GB5782-M16*90EpZn-8. 8
.8 GB93-16-65Mn
#.[E GB97. 1-16EpZn—300HV

BOLT GB5782-M16*90EpZn-8. 8
BOLT GB93-16—-65Mn
WASHER  GB97. 1-16EpZn—-300HV

37 4040000002
38 4011000093
39 2925000016

Hi[E] LGBOOT-16*50%6
4244 GB5783-M16*25EpZn-8. 8
TR

WASHER LGB001-16*50%6
BOLT GB5783-M16*25EpZn-8. 8
DOWN ARTICULATION PIN

40 2925000017
41 4015000256
42 2926001193

£
& GB96. 1-8EpZn—300HV

BFER

BUSH
WASHER GB96. 1-8EpZn—300HV
REAR FRAME

43 4011000486
44 2927000820

1244 GB16674-M20*1. 5*50EpZn-8. 8

PRAIER

WASHER GB16674-M20*1. 5*%50EpZn—8. 8
PLACE LIMIT

N Mf= 0O N~ =AM DdoOoOO|m~_DNMPPhAA_2Avo0o0, =22 a0 = DONRM—=2ONWINNDN

BARBTR AR

72

WRET



13

FCE RS AL
COUNTER WE IGHT

BAFHE AR 73 WARKET



13

FE K5 e BE &3
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 2928000002 E=E TRACTIVE PIN 1

2 2928000003 KR HOLDING RING 1

3 2928000753 Ja ek COUNTER WEIGHT 1

4 4011000245 1244 GB5785-M30%2*245-8. 8 BOLT GB5785-M30%2*245-8. 8 4

5 4013000064 Y25 GB88Y. 2-M30%2-8 NUT GB889. 2-M30%2-8 4

6 2928000007 5 ABAT BOLT OF MOUNT BAR 4

7 2928000008 AN MOUNT BAR 2

8 4013000033 213 GB6170-M8EpZn-8 NUT GB6170-M8EpZn-8 4

9 4015000036 #1108 GB93-8-65Mn WASHER GB93-8-65Mn 4

10 4015000072 .8 GB97. 1-8EpZn—300HV WASHER GB97. 1-8EpZn—300HV 4

11 4011000146 1244 GB16674-M16%¥30EpZn-8.8  BOLT GB16674-M16%30EpZn-8. 8 8

12 2928000005 M FTER MAT OF PASTERN 4

13 2928000006 T MAT OF PASTERN 4

14 2928000771 A Ek RIGHT COUNTER WEIGHT 1

15 2928000770 I Pk LEFT COUNTER WEIGHT 1
BRBFE FEREHN 74 LARET



J BR=
CAB GROUP

W & IE N W E R

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.




J1

BEWEDM
CAB GROUP

BAFHE AR 75 WARKET



J1

FE K5 A BE &F
KEY PART NO. DESCRIPTION QTY  REMARKS
1 2929000808  A1LHR RIGHT BAFFLE 1

2 2929000809 - #4tR LEFT BAFFLE 1

3 4011000151 4242 GB16674-M16*80EpZn—-8.8 BOLT GB16674-M16*80EpZn-8. 8 2

4 4011000153 4242 GB16674-M6*16EpZn-8.8  BOLT GB16674-M6*16EpZn-8. 8 10

5 4011000144 4242 GB16674-M12*80EpZn—-8.8 BOLT GB16674-M12*80EpZn-8. 8 4

6 4011000073  #Z#¢ GB5782-M20*80EpZn-8.8  BOLT GB5782-M20*80EpZn-8. 8 6

7 4190000473  Z3¢= LG953E CAB GROUP LG953E 1

BARBTR AR

76

WRET



J2

BREAIMF
CAB INTERIOR DECORATION

BAFHE AR 77 WHRET



J2

Fs K= 2% HE &I
KEY PART NO. DESCRIPTION QTY  REMARKS
1 2937001227 LR BRR Y958CK PANEL Y958CK 1

2 4190000636 EREIE STEER WHEEL COVER 1

3 2931000923 MR CAB RUBBER MATTRESS 1

4 4019000006 1247 GB845-ST4. 2%19-C—H BOLT GB845-ST4. 2%¥19-C-H 24

BRBFE FEREHN 78 WAL



J3

L ARET

79

BAFHE AR

SEAT ASSEMBLY

PR ST AR B R



J3

Fs HKSs &R e &I
KEY PART NO. DESCRIPTION qQTyY REMARKS

1 4190000072 FE# CS-B DRIVER SEAT GCS-B 1

2 4011000137 B84 GB16674-M12*20EpZn-8. 8 BOLT GB16674-M12*20EpZn—8. 8 8

3 2930000003 EiR COVER 1

4 2930000005 Bz BRAKET 1

5 4011000458 1242 GB16674-M8*20Ep. Zn-8. 8 BOLT GB16674-M8*20Ep. Zn—8. 8 4

6 2930000004 R4 SUPPORT 2

BARBTR AR

80

WRET



K B=H&ES%
COVER SYSTEM

Ll % i E W B R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.




K1

L ARET

81

HOOD OF DIESEL ENGINE ASSEMBLY

& BB

BAFHE AR



K1

Fg RE FZWR HE 3
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 2933001485 BiR WINDOW RIBBING 1
2 2933001056 BE REAR HOOD 1
3 2933000187 BIHR RUBBER PLATE 1
4 2933000188 ER PRESS PLATE 1
5 4015000197 & GB96. 1-10Ep. Zn—300HV WASHER GB96. 1-10EpZn—300HV 2
6 2933000012 2] LEFT SIDE DOOR 1
7 2933000016 PNz CLERESTORY 1
8 2933000968 =R UP HOOD 1
9 4011000560 1242 GB16674-M12%25EpZn -8. 8 BOLT GB16674-M12*25EpZn-8. 8 28
10 4011000151 1244 GB16674-M16*80EpZn —8.8 BOLT GB16674-M16*80EpZn-8. 8 2
11 4015000181 & GB97. 1-16EpZn —300HV2 WASHER GB97. 1-16EpZn—300HV2 2
12 4013000016 426} GB6170-M16Ep. Zn—8 BOLT GB6170-M16EpZn-8 2
13 2933001462 SR PNEUMATIC SPRING 4
14 2933000007 (IR FRONT BRACKET 1
15 2933000009 BIFHR FRONT LOCK PLATE 2
16 2933000006 Xz UP BRACKET 1
17 4011000447 1242 GB16674-M10%20EpZn -8. 8 BOLT GB16674-M10*20EpZn-8. 8 40
18 4030000306 SHAR JB7940. 2-45° M6 GREAST NIPPLE JB7940.2-45° M6 4
19 2933000003 BXEE REAR BRACKET 1
20 2933000151 Hih PAD BLOCK 4
21 4013000007 426} GB6170-M10EpZn -8 NUT GB4170-M10EpZn-8 8
22 2933000011 EER LEFT HOOD 1
23 4030000296 K FBR & GB7526-590-F% 5% DIP RUBBER BAR 2
24 2933000189 %F HANDRI AL 2
25 2933000020 BEE PUBBER COVER 2
26 4011000146 1242 GB16674-M16%30EpZn -8. 8 BOLT GB16674-M16*30EpZn-8. 8 8
27 2933000154 AR RUBBER PAD 8
28 2933000153 =yl HINGE 4
29 2933000019 =it REAR LOCK PLATE 2
30 2933000017 BRI (F) SHORT LINK (RIGHT) 1
31 2933000018 SHIFF (f) SHORT LINK (LEFT) 1
32 2933000013 BRI RIGHT LONG LINK 1
33 2933000014 IEKRIF LEFT LONG LINK 1
34 4015000162 & GB97. 1-10EpZn —300HV WASHER GB97. 1-10EpZn—300HV 2
35 4015000207 & GB97. 1-6EpZn —300HV WASHER GB97. 1-6EpZn—300HV 16
36 4016000119 £ GB91-3. 2%¥16EpZn —-0235A PIN GB91-3. 2%16EpZn—Q0235A 2
37 2933000024 R TURN PLATE 2
38 4016000114 £ GB91-2%16EpZn —Q235A PIN GB91-2*%16EpZn—Q235A 16
39 2933000005 A RIGHT SIDE DOOR 1
40 2933000010 HEW RIGHT HOOD 1
41 4030000295 K FER & GB7526—1400-Fk & DIP RUBBER BAR 2
42 2933001384 HLE¥®F RIGHT UPPER HANDRALL 1
43 2933001382 L F LEFT UPPER HANDRALL 1
BARPTE  TEBE 82 LRET



K2

EaRBEMX
LEFT BENCH GROUP

BRITE FERER 83 WAKT



K2

Fs (&S e ¥E £
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 2934000057 ok CHAIN DELT LADDER 1
2 4013000007  4BF} GB6170-M10 EpZn-8 NUT GB4170-M10 EpZn-8 4
3 2934000065 BIRHR RUBBER PLATE 1
4 2934000058 sty LEFT LADDER 1
5 4011000474 42> GB16674-M10%25EpZn-8. 8 BOLT GB16674-M10%*25EpZn-8. 8 8
6 2934000064 AR COVER PLATE 1
7 4011000453 124 GB16674-M12%25EpZn-8. 8 BOLT GB16674-M12%25EpZn-8. 8 16
8 2934000063 JEHF REAR HANDRAIL 1
9 4011000479 1244 GB16674-M12*30EpZn-8. 8 BOLT GB16674-M12*30EpZn-8. 8 2
10 2934000061 o LEFT BRACKET 1
11 2934000062 VR LEFT FENDER 1
12 2934000066 JERTERF LEFT FRONT HANDRAIL 1
13 2934001352 EEWR LEFT BEDPLATE 1
BRBFE FEREHN 84 LARET



K3

L ARET

RIGHT BENCH GROUP

AEREM

BAFHE AR



K3

Fs (&S e ¥E £
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 2934000057 ok CHAIN DELT LADDER 1

2 4013000007 2R GB6170-M10 EpZn-8 NUT GB6170-M10 EpZn-8 4

3 2934000065 BIRHR RUBBER PLATE 1

4 2934000113 ey RIGHT LADDER 1

5 4011000474 124 GB16674-M10%25EpZn-8. 8 BOLT GB16674-M10%25EpZn-8. 8 8

6 2934000064 JEAR COVER PLATE 1

7 4011000453 I2F2 GB16674-M12%25EpZn-8. 8 BOLT GB16674-M12%25EpZn-8. 8 16

8 2934000063 JEHF REAR HANDRAIL 1

9 4011000479 I2F2 GB16674-M12%30EpZn-8. 8 BOLT GB16674-M12*30EpZn-8. 8 2

10 2934000118 VDR RIGHT BRACKET 1

11 2934000114 VEEE PN RIGHT FENDER 1

12 2934000115 HRTRTF RIGHT FRONT HANDRAIL 1

13 2934001354 HEWR RIGHT BEDPLATE 1

BRBFE FEREHN 86 LARET



K4

. BAR
LEFT RIGHT LAMP FRAME

BAFHE AR 87 WHRET



K4

Fs K= b4 HE &I
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4011000479 12} GB16674-M12%30-Ep. Zn-8. 8 BOLT GB16674-M12%30—Ep. Zn-8. 8 6
2 2925000024 AT 4R LEFT BRACKET OF LAMP 1
3 2925000021 A 4748 RIGHT BRACKET OF LAMP 1
4 4011000474 124 GB16674-M10*25-Ep. Zn-8. 8 BOLT GB16674-M12%30—Ep. Zn-8. 8 6
5 4130000543 A48 & KT LFRDH4-24V RIGHT FRONT HEAD LAMP LFRDH4-24V 1
6 24T SCREW 8 A ELG
7 4130000542 EiZ4EA KT LFLDH4-24V LEFT FRONT HEAD LAMP LFLDH4-24V 1
BRATA IR 88 LEET



KS

. ARERER
LEFT RIGHT FRONT FENDER

(4)-(5)

BAFHE AR 89 WARKET



KS

Fs K= b4 HE £
KEY  PART NO. DESCRIPTION aTY REMARKS
1 2925000067  ZRTFHYRTL LEFT FRONT FENDER 1
2 2925000068 SCHERR PLATE 1
3 2925000063 IR RUBBER FENDER 2
4 4011000474  #EF: GB16674-M10%25Ep + Zn—8.8  BOLT GB16674-M10%25Ep * Zn-8. 8 12
5 2925000042  # WASHER 12
6 2925000061 YERIEEREY RIGHT FRONT FENDER 1
7 2925000062  THEHR PLATE 1
BARPTE  TEBE 90 LEET



L RS
AIR CONDITIONER SYSTEM

Ll % i E W B R A F

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.




L1

AIR CONDITIONER SYSTEM

5 1112 13 14 15

BAFHE AR

VAl

LRET



L1

Fs RS e ¥BE &£F
KEY  PART NO. DESCRIPTION QTY  REMARKS

1 4120000136  f%%& JB8406-B16%2900 HOSE JB8406—B16*2900 1

2 4120000075  BEE®$E Q/ZB251-0.5 CLAMP Q/ZB251-0.5 4

3 2935000002 @ &k CLAMP 2

4 4011000560 %24 GB16674-M12*25EpZn-8. 8 BOLT GB16674-M12*25EpZn-8. 8 4

5 4130000413  CD30L19 ZSiFSE 2K AIR CONDITIONER CD30L19 1

6 4011000447 %22 GB16674-M10%20EpZn-8. 8 BOLT GB16674-M10*20EpZn-8. 8 6

7 2935000752 EgEH 5 BRACKET 1

8 4011000153 #2442 GB16674-M6*16EpZn-8. 8 BOLT GB16674-M6*16EpZn—8. 8 2

9 4013000028 %2} GB6170-M6EpZn-8 NUT GB6170-MéEpZn-8 2

10 4120000363  FRE JBB406-B16%3200 HOSE JB8406—B16*3200 1

11 4011000085 4242 GB5783-M10%35EpZn-8. 8 BOLT GB5783-M10*35EpZn—8. 8 6

12 4013000007 42} GB6170-M10EpZn—8 NUT GB6170-M10EpZn—8 2

13 4015000025  #[E GB93-10-65Mn WASHER GB93-10-65Mn 2

14 4015000162 & GB97. 1-10EpZn-300HV WASHER GB97. 1-10EpZn—300HV 2

15 2935000792  EEHR MOUNTED PLATE 1

BRBFE FEREHN 92 LRET



M B &S
ELECTRIC SYSTEM

W F & = W 8 R A 7

SHANDONG LINGONG CONSTRUCTION MACHINERY LTD.



M1

BSRS

ELECTRIC SYSTEM

g
\ \ \ 10
L M [ \\
) P\
I E‘ ?: Y L\ II
NN
LN 7
N\ R
13
14
19118)30 \(7) 29\28 27] {24x23126\25 24 23 19118120 \19 18 17 \I6 (7

BAFHE AR 93 WAL



M1

Fg K5 FW ¥E &F
KEY  PART NO. DESCRIPTION QTY  REMARKS
1 4130000542  RiZ4H& AT LFLDH4-24V LEFT FRONT HEAD LAMP LFLDH4-24V 1
2 4130000543 R4 HE KT LFRDH4-24V RIGHT FRONT HEAD LAMP LFRDH4-24V 1
3 2937001227 L FRELE AR Y958CK PANEL Y958CK 1
4 4130000329 PRBENE HFF £ 0166-40404-1-016  PRESS SWITCH 0166-40404-1-016 1
5 4130000427 EBIEFFE KO1K18-A POWER SWITCH KO1K18-A 1
6 2937001162 ERREFFRiEH Lk EARTH WIRE OF POWER SWITCH 1
7 4011000461 4244 GB16674-M8*16EpZn-8. 8 BOLT GB16674-M8*16EpZn-8. 8 10
8 4130000544 [ KKT SPH4-1031 REAR LARGE LAMP SPH4-1031 2
9 2937000953 [FE%k COVER HARNESS 1
10 4130000213 [SET LRTD—24V REAR LAMP LRTD—24V 2
11 4130000121 B Z 450525 KSHW-12F4 ANNUNCIATOR KSHM-12F4 1
12 2937000934 EHthiEhsk EARTH WIRE 1
13 4130000057 EEEth 6-QW-120B BATTERY 6-QW-120B 2
14 2937000957 RBEiDikzk LINE FROM SWITCH TO MOTOR 1
15 2937001269 HEFELEEZHE AR LINE FROM SWITCH TO MINUS POLE OF STORAGE BATTERAY 1
16 4130000005 EH3;he4EE B8 DK2312A MAIN SWITCH OF POWER SOURCE DK2312A 1
17 4130000455 JBEekEL 28 UJN3D-24V STARTUP RELAY JN3D-24V 1
18 4014000024 %2%] GB818-M&*10EpZn—4. 8 SCREW GB818-M6*10EpZn—4. 8 6
19 4015000207 %2 GB97. 1-6EpZn—300HV WASHER GB97. 1-6EpZn—300HV 6
20 4130000015 B4k 3E UN3A-24V STARTUP RELAY JN3A-24V 1
21 2937001234 [RZEZRE&R BODY WIRING HARNESS 1
22 4190000020 FLZ& LG13-ZS4%250 CLIP LG13-ZS4*250 60
23 4014000048 42%£T GB818-M5%12EpZn—4. 8 SCREW GB818-M5%12EpZn—4. 8 9
24 4015000110 #2[& GB97. 1-5EpZn—300HV WASHER GB97. 1-5EpZn—300HV 9
25 4013000118 42} GB6170-M5EpZn-8 NUT GB4170-M5EpZn-8 3
26 4130000011 HhjE]4keE 88 JD2914 MIDDLE RELAY JD2914 6
27 2937001236 {NKREBZLEREK INSTRUMENT DESK HARNESS 1
28 2937001235 RIZEZLZHR BODY WIRING HARNESS 1
29 2935000002 &% PIPE NIP 5
30 4130000009 WEF LRI\ DL125-24V ELECTRIC HORN DL125-24V 1
MR TH AR 94 LFRIET



